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1. Attestation of Test Results

APPLICANT: Enli Incorporation
4F., No. 42, Aly. 5, Ln. 12, Sec. 3, Bade Rd., Songshan Dist. Taipei
10559, Taiwan

MANUFACTURER: Edimax Technology Co., Ltd.
Niu Shan Foreign Economic Industrial Park, Dong Cheng District,
Dongguan, Guangdong, China

11AX/AC/A/BIG/IN (WIFI 6) 2T2R Dual Band Simultaneous full size

EUT DESCRIPTION: /50 1E wireless card

BRAND: Comtrend

MODEL: WM-1431

SAMPLE STAGE: Engineering Verification Test sample
DATE of TESTED: 2023/3/13 ~ 2023/7/6

APPLICABLE STANDARDS
STANDARD Test Results
FCC 47 CFR PART 15 Subpart E (Section 15.407) PASS

Underwriters Laboratories Taiwan Co., Ltd. tested the above equipment in accordance with the requirements
set forth in the above standards. All indications of Pass/Fail in this report are opinions expressed by
Underwriters Laboratories Taiwan Co., Ltd. based on interpretations and/or observations of test results. The
test results show that the equipment tested is capable of demonstrating compliance with the requirements as
documented in this report.

Note: The results documented in this report apply only to the tested sample, under the conditions and modes
of operation as described herein. This document may not be altered or revised in any way unless done so by
Underwriters Laboratories Taiwan Co., Ltd. and all revisions are duly noted in the revisions section. Any
alteration of this document not carried out by Underwriters Laboratories Taiwan Co., Ltd. will constitute fraud
and shall nullify the document. This report must not be used by the client to claim product certification,
approval, or endorsement by NVLAP, NIST, any agency of the Federal Government, or any agency of any
government.

Prepared By: Approved and Authorized By:
& A@é\w (/
( Sty (A QA
Cindy Hsin Date : 2023/7/12 Eric Lee Date : 2023/7/12
Project Handler Senior Laboratory Engineer

Underwriters Laboratories Taiwan Co., Ltd.

Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan
Telephone :+886-2-7737-3000
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2. Summary of Test Results

Summary of Test Results
FCC Clause Test Items Result
15.407(e) 6dB Bandwidth PASS
15.403(i) 26dB Bandwidth PASS
2.1049 Occupied Bandwidth See Note 1
15.407(a)(1/2/3) Conducted Output Power PASS
15.407(a)(1/2/3) Power Spectral Density PASS
15.407(g) Frequency Stability PASS
15.407(b) Radiated Emissions and PASS
(1/21314(i/ii)19) Band Edge Measurement
15.407(b)(9) AC Power Conducted Emission PASS
15.203 Antenna Requirement PASS
15.407(h) Dynamic Freq;g\r:\;:g/r iglnet(;gfn & Transmit See Note 2
Note:
1. The Occupied Bandwidth was reference only.
2. The “Dynamic Frequency Selection & Transmit power control measurement” was recorded in Report

No.: 4790738072-US-R2-V0

Underwriters Laboratories Taiwan Co., Ltd.
Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan

Telephone

:+886-2-7737-3000
Facsimile (FAX) :+886-3-583-7948

Doc No: Form-ULID-004739 (DCS:17-EM-F0878) / 6.1




@ Solutions

Test report No.  : 4790738072-US-R1-V0

Page .6 0f 277
Issued date : 2023/7/12
FCCID 1 2AWKZ-WM1431

3. Test Methodology and Reference Procedures

The tests documented in this
KDB 789033 D02 General

report were performed in accordance with 47 CFR FCC Part 2,
UNII Test Procedure New Rules v02r01, KDB414788 D01

Radiated Test Site v01r01, ANSI C63.10-2013 and KDB 662911 D01 Multiple Transmitter

Output v02r01.

4. Facilities and Accre

ditation

Test Location

Underwriters Laboratories Taiwan Co., Ltd.

Address

Building B and Building E, No. 372-7, Sec. 4, Zhongxing
Rd., Zhudong Township, Hsinchu County, Taiwan

Accreditation
Certificate

Underwriters Laboratories Taiwan Co., Ltd. is accredited by
TAF, Laboratory Code 3398.

Underwriters Laboratories Taiwan Co., Ltd.
Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan
Telephone :+886-2-7737-3000

Facsimile (FAX) :+886-3-583-7948

Doc No: Form-ULID-004739 (DCS:17-EM-F0878) / 6.1
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5. Measurement Uncertainty

For statement of conformity, accuracy method (Section 4.3.4 of ISO Guide 115) was applied
as decision rule for measurement in this test report.

The following uncertainties have been calculated to provide a confidence level of 95 % using
a coverage factor k=2.

Determining compliance based on the results of the compliance measurement, not considering
measurement instrumentation uncertainty.

Measurement Frequency Uncertainty
Conducted disturbance at mains terminals ports 150kHz ~ 30MHz +2.9dB
RF Conducted 9 kHz - 40GHz +2.4dB
Radiated disturbance below 30MHz 9 kHz - 30 MHz +19dB
Radiated disturbance below 1 GHz 30MHz ~ 1GHz +5.8dB
Radiated disturbance above 1 GHz 1GHz ~ 40GHz +4.8dB

Underwriters Laboratories Taiwan Co., Ltd.

Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan
Telephone :+886-2-7737-3000

Facsimile (FAX) :+886-3-583-7948 Doc No: Form-ULID-004739 (DCS:17-EM-F0878) / 6.1
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6. Equipment under Test

6.1. Description of EUT

Product 11AX/AC/A/BIG/N (WIFI 6) 2T2R Dual Band Simultaneous full size
MPCIE wireless card
Brand Name Comtrend
Model Name WM-1431

Operating Frequency

5180 ~ 5240 MHz, 5260 ~ 5320 MHz,
5500 ~ 5720 MHz, 5745 ~ 5825 MHz

Modulation

1024QAM, 256QAM, 64QAM, 16QAM, QPSK, BPSK

Transfer Rate

802.11a: up to 54 Mbps
802.11n: up to MCS15
802.11ac: up to MCS9
802.11ax: up to MCS11

Number of Channel

4 for 802.11a, 802.11n (HT20), 802.11ac (VHT20),
802.11ax (HE20)

5180 ~ 5240 MHz | 2 for 802.11n (HT40), 802.11ac (VHT40), 802.11ax
(HE40)

1 for 802.11ac (VHT80), 802.11ax (HES0)

4 for 802.11a, 802.11n (HT20), 802.11ac (VHT20),
802.11ax (HE20)

2 for 802.11n (HT40), 802.11ac (VHT40), 802.11ax
5260 ~ 5320 MHz | (HE40)

1 for 802.11ac (VHT80), 802.11ax (HES0)

1 for 802.11ac (VHT160), 802.11ax (HE160)

12 for 802.11a, 802.11n (HT20), 802.11ac (VHT20),
802.11ax (HE20)

6 for 802.11n (HT40), 802.11ac (VHT40), 802.11ax
5500 ~ 5720 MHz | (HE40)

3 for 802.11ac (VHT80), 802.11ax (HES0)

1 for 802.11ac (VHT160), 802.11ax (HE160)

5 for 802.11a, 802.11n (HT20), 802.11ac (VHT20),
802.11ax (HE20)

5745 ~ 5825 MHz | 2 for 802.11n (HT40), 802.11ac (VHTA40), 802.11ax
(HE40)

1 for 802.11ac (VHT80), 802.11ax (HE80Q)

Underwriters Laboratories Taiwan Co., Ltd.
Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan
Telephone :+886-2-7737-3000

Facsimile (FAX) :+886-3-583-7948

Doc No: Form-ULID-004739 (DCS:17-EM-F0878) / 6.1
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Non-Beamforming mode:
5180 ~ 5240 MHz: 22.87 dBm
5260 ~ 5320 MHz: 23.96 dBm
5500 ~ 5720 MHz: 23.30 dBm
Maximum Output 5745 ~ 5825 MHz: 24.71 dBm
Power Beamforming mode:
5180 ~ 5240 MHz: 21.65 dBm
5260 ~ 5320 MHz: 21.44 dBm
5500 ~ 5720 MHz: 21.48 dBm
5745 ~ 5825 MHz: 24.56 dBm

Normal Voltage 3.3Vdc

Sample 1D 5790214

Underwriters Laboratories Taiwan Co., Ltd.

Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan
Telephone :+886-2-7737-3000

Facsimile (FAX) :+886-3-583-7948 Doc No: Form-ULID-004739 (DCS:17-EM-F0878) / 6.1
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Note:
1. The EUT incorporates a MIMO function. Physically, the EUT provides two completed
transmitters and two receivers.

Modulation Mode | Tx,Rx Function
802.11a 2TX,2RX
802.11n (HT20) 2TX,2RX
802.11n (HT40) 2TX,2RX
802.11ac (VHT20) 2TX,2RX
802.11ac (VHT40) 2TX,2RX
802.11ac (VHT80) 2TX,2RX
802.11ac (VHT160) 2TX,2RX
802.11ax (HE20) 2TX,2RX
802.11ax (HE40) 2TX,2RX
802.11ax (HE80) 2TX,2RX
802.11ax (HE160) 2TX,2RX

* The modulation and bandwidth are similar for 802.11n mode for HT20 / HT40 and 802.11ac
mode for VHT20 / VHT40/ VHT80 / VHT160 and 802.11ax mode for HE20 / HE40 / HE8O /
HE160, therefore investigated worst case to representative mode in test report.

2. The EUT contains following accessory devices.

Product Brand Model Description
Antenna 1 LYNwave ALX18P-222AA1-00 -
Antenna 2 LYNwave ALX18P-222AA1-01 -
Antenna 3 KINSUN 6603303081 -
Antenna 4 WIESON ARY121-0348-008-00 -
Antenna 5 ARISTOTLE RFA-25-C2M2-M10-1 -
Antenna 6 ARISTOTLE RFA-25-C2M2-U-M70 -
Antenna 7 WANSHIH WSS038 -

3. The above EUT information is declared by manufacturer and for more detailed features
description, please refer the manufacturer’s or user’s manual, the laboratory shall not be held
responsible.

Underwriters Laboratories Taiwan Co., Ltd.

Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan
Telephone :+886-2-7737-3000

Facsimile (FAX) :+886-3-583-7948 Doc No: Form-ULID-004739 (DCS:17-EM-F0878) / 6.1
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6.2. Channel List

FOR 5180 ~ 5240MHz
4 channels are provided for 802.11a, 802.11n (HT20), 802.11ac (VHT20), 802.11ax (HE20):

Channel Frequency Channel Frequency
36 5180 MHz 44 5220 MHz
40 5200 MHz 48 5240 MHz

2 channels are provided for 802.11n (HT40), 802.11ac (VHT40), 802.11ax (HE40):

Channel Frequency Channel Frequency

38 5190 MHz 46 5230 MHz

1 channel is provided for 802.11ac (VHT80), 802.11ax (HES80):
Channel Frequency
42 5210MHz

FOR 5260 ~ 5320MHz
4 channels are provided for 802.11a, 802.11n (HT20), 802.11ac (VHT20), 802.11ax (HE20):

Channel Frequency Channel Frequency
52 5260 MHz 60 5300 MHz
56 5280 MHz 64 5320 MHz

2 channels are provided for 802.11n (HT40), 802.11ac (VHT40), 802.11ax (HE40):

Channel Frequency Channel Frequency

54 5270 MHz 62 5310 MHz

1 channel is provided for 802.11ac (VHT80), 802.11ax (HE80):

Channel Frequency
58 5290MHz

1 channel is provided for 802.11ac (VHT160), 802.11ax (HE160):

Channel Frequency
50 5250MHz

Underwriters Laboratories Taiwan Co., Ltd.

Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan
Telephone :+886-2-7737-3000

Facsimile (FAX) :+886-3-583-7948 Doc No: Form-ULID-004739 (DCS:17-EM-F0878) / 6.1
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FOR 5500 ~ 5720MHz

12 channels are provided for 802.11a, 802.11n (HT20), 802.11ac (VHT20), 802.11ax (HE20):

Channel Frequency Channel Frequency
100 5500 MHz 124 5620 MHz
104 5520 MHz 128 5640 MHz
108 5540 MHz 132 5660 MHz
112 5560 MHz 136 5680 MHz
116 5580 MHz 140 5700 MHz
120 5600 MHz 144 5720 MHz

6 channels are provided for 802.11n (HT40), 802.11ac (VHT40), 802.11ax (HE40):

Channel Frequency Channel Frequency
102 5510 MHz 126 5630 MHz
110 5550 MHz 134 5670 MHz
118 5590 MHz 142 5710 MHz

3 channels are provided for 802.11ac (VHT80), 802.11ax (HE80):

Channel Frequency Channel Frequency
106 5530MHz 138 5690MHz
122 5610MHz - -

1 channel is provided for 802.11ac (VHT160), 802.11ax (HE160):

Channel

Frequency

114

5570MHz

Underwriters Laboratories Taiwan Co., Ltd.

Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan

Telephone

:+886-2-7737-3000
Facsimile (FAX) :+886-3-583-7948
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FOR 5745 ~ 5825MHz:
5 channels are provided for 802.11a, 802.11n (HT20), 802.11ac (VHT20), 802.11ax (HE20):

Channel Frequency Channel Frequency
149 5745MHz 161 5805MHz
153 5765MHz 165 5825MHz
157 5785MHz - -

2 channels are provided for 802.11n (HT40), 802.11ac (VHT40), 802.11ax (HE40):

Channel Frequency Channel Frequency

151 5755MHz 159 5795MHz

1 channel is provided for 802.11ac (VHT80), 802.11ax (HEB80):
Channel Frequency
155 5775MHz

Underwriters Laboratories Taiwan Co., Ltd.

Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan
Telephone :+886-2-7737-3000

Facsimile (FAX) :+886-3-583-7948 Doc No: Form-ULID-004739 (DCS:17-EM-F0878) / 6.1
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6.3. Test Condition
Test Site | Environmental Input

Test Item No. Condition Power Test Date Tested by

Antenna Port
20~26°C/ 2023/03/20~

Conducted SR4 51~69%RH 3.3Vdc 2023/06/21 Rex Chen
Measurement

Radiated

Spurious 22~26°C/ 2023/03/13~

Emission 966-2 54~69%RH 3.3Vde | “onp3i06/06 | Rex Chen
(Below 1GHz)

Radiated

Spurious 21~26°C/ 2023/03/13~

Emission 966-2 51~69%RH 3.3vde | ono3i07/06 | REx Chen
(Above 1GHz)
AC power Line

21~26°C/ 2023/03/17~
CEan(ijsus(i:;end SR1 51~69%RH 3.3Vdc 2023/03/24 Rex Chen

FCC Test Firm Registration Number: 498077

Sample Calculation:

Antenna Port Conducted Measurement:

Where relevant, the follow sample calculation is provided:

Result Value (dBm) = Reading Value (dBm) +Attenuator Factor (dB) + Cable Loss (dB).
Example: Result Value (10dBm) = Reading Value (-2dBm) +Attenuator Factor (10dB) + Cable
Loss(2dB).

*Test plot only shown the “Result Value”.

Radiated Spurious Emission:

Where relevant, the follow sample calculation is provided:

Result Value (dBuV/m) = Reading Value (dBuV) + Correction Factor (dB/m).

Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Loss (dB) - Preamp Factor (dB).
Example: Result Value (34.5dBuV/m) = Reading Value (40.1dBuV) + Antenna Factor (18.7dB/m)
+ Cable Loss (4.2dB) - Preamp Factor (28.5dB).

AC power Line Conducted Emission:

Where relevant, the follow sample calculation is provided:

Result Value (dBuV) = Reading Value (dBuV) + Correction Factor (dB).

Correction Factor (dB) = Insertion loss(dB) + Cable loss(dB).

Example: Result Value (53.7dBuV) = Reading Value (35.1dBuV) + Insertion loss(18.1dB) + Cable
loss(0.5dB).

Underwriters Laboratories Taiwan Co., Ltd.
Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan

Telephone
Facsimile (FAX) :+886-3-583-7948

:+886-2-7737-3000
Doc No: Form-ULID-004739 (DCS:17-EM-F0878) / 6.1
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6.4. Description of Available Antennas
Ant. Transmitter Brand Model Ant. Tvpe Maximum Gain Remark
No. Circuit Name Name - 1YP (dBi)
1 Chain (0)+(1) | LYNwave | ALX18P-222AA1-00 Panel 24GHz: 6.4 | | oy
5GHz: 4.2
2 Chain (0)+(1) | LYNwave | ALX18P-222AA1-01 Panel 24GHz 26 | | oy
5GHz: 5.2
. . 2.4GHz: 2.18
3 Chain (0)+(1) | KINSUN 6603303081 Dipole Gz 358 | RP-SMA
4 | Chain(0)+(1) | WIESON | ARY121-0348-008-00 | Dipole 2;5:;11;5 RP-SMA
5 | Chain (0)+(1) |ARISTOTLE| RFA-25-C2M2-M10-1 | Dipole | 2:36HZ2:56 | op spia
5GHz: 1.81
6 Chain (0)+(1) |ARISTOTLE| RFA-25-C2M2-U-M70 | Dipole 2:4GHz: 2.56 | pp sma
5GHz: 1.81
. . 2.4GHz: 4.1
7 Chain (0)+(1) | WANSHIH WSS038 Dipole cGHz 523 | RPSMA

Note: The above antenna information was provided from customer and for more detailed features
description, please refer the manufacturer’s specification or user’s manual, the laboratory shall not
be held responsible.

Underwriters Laboratories Taiwan Co., Ltd.

Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan

Telephone

:+886-2-7737-3000
Facsimile (FAX) :+886-3-583-7948

Doc No: Form-ULID-004739 (DCS:17-EM-F0878) / 6.1
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6.5. Test Mode Applicability and Tested Channel Detail
Since the Panel Antenna No.2(Model: ALX18P-222AA1-01) and Dipole Antenna No.7(Model:
WSS038) with the highest antenna gain for the operation band in 5GHz.

So, the fundamental was investigated in three orthogonal axes X-Y/Y-Z/X-Z. It was determined
that the X-Z axis was the worst case for Panel Antenna No.2(Model: ALX18P-222AA1-01),
and Y-Z axis was the worst case for Dipole Antenna No.7(Model: WSS038)

Therefore, all final radiated emission was by these conditions for testing.

- For Antenna Port Conducted Measurement, this item includes all test value of each mode, but
only includes spectrum plot of worst value of each mode.

- For below 30MHz testing, investigation was done on three antenna orientations (parallel,
perpendicular, and ground-parallel), parallel and perpendicular are the worst orientations,
therefore testing was performed on these two orientations only.

- For below 1 GHz radiated emission and AC power line conducted emission have performed all
modes of operation were investigated and the worst-case emissions are reported.

- Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity
architecture).

Test Item Mode Modulation | Modulation | Available Test Data
Technology Type Channel Channel Rate
802.11a OFDM 36 to 48 36, 44, 48 6Mbps
802.11ax20 36 to 48 36,44,48 | MCSO Nssl
5180-5240
802.11ax40 OFDM/OFDMA 381046 38, 46 MCSO0 Nss1
802.11ax80 42 42 MCSO0 Nss1
802.11a OFDM 52 to 64 52, 60, 64 6Mbps
802.11ax20 52 to 64 52, 60, 64 MCSO0 Nss1
802.11ax40 5260-5320 54 t0 62 54, 62 MCSO0 Nss1
OFDM/OFDMA
802.11ax80 58 58 MCSO0 Nss1
802.11ax160 50 50 MCSO0 Nss1
Radiated Emissions
(Above 1GHz) | 80211 OFDM 100t0144 | 100 101401 Gupps
802.11ax20 100 to 144 100, 11%& 140, MCSO0 Nss1
5500-5720 102, 110,
802.11ax40 OFDM/OFDMA 102 to 142 134,142 MCSO0 Nss1
802.11ax80 106, 122,138 | 106, 122, 138 | MCSO Nss1
802.11ax160 114 114 MCSO0 Nss1
802.11a OFDM 149 to 165 149, 157, 165 6Mbps
802.11ax20 149 to 165 149, 157, 165 | MCSO0 Nss1
5745-5825
802.11ax40 OFDM/OFDMA| 151 to 159 151, 159 MCSO0 Nss1
802.11ax80 155 155 MCSO0 Nss1
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FCC ID - 2AWKZ-WM1431
Test Item Mode Modulation | Modulation | Available Test Data
Technology Type Channel Channel Rate
Radiated Emissions | g 11240 | 5745-5825 |OFDM/OFDMA| 151 to 159 159 MCS0 Nss1
(Below 1GHz)
AC PowerLine | gy, 19,040 | 57455825 |OFDM/OFDMA| 151 to 159 159 MCSO0 Nss1
Conducted Emission
802.11a OFDM 3610 48 36, 44, 48 6Mbps
802.11ax20 3610 48 36,44,48 | MCSO Nssl
5180-5240
802.11ax40 OFDM/OFDMA| 3810 46 38, 46 MCS0 Nss1
802.11ax80 42 42 MCSO0 Nss1
802.11a OFDM 52 to 64 52, 60, 64 6Mbps
802.11ax20 52 to 64 52,60,64 | MCSO Nssl
802.11ax40 | 5260-5320 540 62 54, 62 MCSO0 Nss1
OFDM/OFDMA
802.11ax80 58 58 MCS0 Nssl
Antenna port | 802-11ax160 50 50 MCSO0 Nss1
Conducted 802.11a OFDM 100t0 144 |100:116.140. ) gppn
Measurement 144
802.11ax20 10010144 | 100 11%31' 140, 1 Micso Nsst
5500-5720 102, 110,
802.11ax40 OFDMIOEDMA| 10210 142 134142 | MCSONss1
802.11ax80 106, 122,138 | 106, 122, 138 | MCSO0 Nss1
802.11ax160 114 114 MCSO0 Nss1
802.11a OFDM 149t0 165 | 149,157,165 |  6Mbps
802.11ax20 14910 165 | 149, 157,165 | MCSO Nss1
5745-5825
802.11ax40 OFDM/OFDMA| 151 to 159 151,159 | MCSO Nssl
802.11ax80 155 155 MCS0 Nss1
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FCCID : 2AWKZ-WM1431
Test Item Mode Modulation | Modulation | Available Test Data
Technology Type Channel Channel Rate
802.11ax20 36 to 48 36, 44, 48 MCSO0 Nss1
802.11ax40 5180-5240 |OFDM/OFDMA| 381046 38, 46 MCSO0 Nss1
802.11ax80 42 42 MCS0 Nss1
802.11ax20 52 to 64 52, 60, 64 MCSO0 Nss1
802.11ax40 5260-5320 |OFDM/OFDMA 54 to 62 54, 62 MCSO0 Nss1
802.11ax80 58 58 MCSO0 Nss1
Antenna Port | 802.11ax160 50 50 MCSO0 Nss1
soonducted | g02.11ax20 100t0144 [ 10001401 vcso st
80241840 | oo o | orovioromal 10210142 | Tl | MCSONsst
802.11ax80 106, 122,138 | 106, 122, 138 | MCSO0 Nss1
802.11ax160 114 114 MCSO0 Nss1
802.11ax20 14910 165 | 149, 157,165 | MCSO Nssl1
802.11ax40 | 5745-5825 |OFDM/OFDMA| 151 to 159 151, 159 MCS0 Nss1
802.11ax80 155 155 MCS0 Nss1

*Note : The worse spurious emissions test and maximum output power was found in Non-Beamforming
mode. Therefore Beamforming mode only the test data of the RF output power were recorded in this
report.

Simultaneously transmission condition:
Condition Technology

1 WLAN (2.4GHz) | WLAN (5GHz)

Note: The emission of the simultaneous operation has been
evaluated and no non-compliance was found.

Underwriters Laboratories Taiwan Co., Ltd.

Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan
Telephone :+886-2-7737-3000

Facsimile (FAX) :+886-3-583-7948 Doc No: Form-ULID-004739 (DCS:17-EM-F0878) / 6.1



Test report No.  : 4790738072-US-R1-V0
U|_ Solutions Page : 19 of 277
Issued date : 2023/7/12

FCCID : 2AWKZ-WM1431
6.6. Duty cycle
: On+Off VBW Set

Mode Oren:sl)m € Time Duty Cycle Dut;(/ dFBa;ctor (above

(ms) 1GH2z)
802.11a 5.382 5.445 0.9884 N/A 10Hz
802.11ax(HE20) 3.798 3.840 0.9891 N/A 10Hz
802.11ax(HE40) 3.768 3.834 0.9828 N/A 10Hz
802.11ax(HE80) 0.952 0.982 0.9695 0.13 2kHz
802.11ax(HE160) 0.509 0.533 0.9550 0.20 2kHz
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802.11a

802.11ax(HE20)

Spectrum ] == (s pectrum 1 o
Ref Level 10.00 dem @ RBW 1 MHz Ref Level 10,00 dém @ RBW 1 MHz
o att 20 dE @ SWT 18m: @ YBW 1 MHz Att 20 dB @ SWT 12 ms @ VBW 1 MHz
02,112 @ 1Pk View 02.112k(HEZ0) @ 1Pk View
mMi[1] -4.23 dBm)| mMi[1] -13.03 dBm)|
o 256500 ms || 1.36800 ms|
bt 12(1 -5.77 dB m2(1 -15.90 dB
PO TP TV T A ﬁun“u.lm’.‘i‘u[n] OO VR IO WP Wb e ewiri (1 T
W | | i e L PRI A e h 8 ms|
1o 1008 1 143 | I I |
L A A s
Al
20 20 LAl
-30d -30 d
40 d 40 of
50 50
60 -80
70 70
80 -80
CF 5.18 GHz 2001 pts 1.8 ms/ |||[cF 518 GHz 2001 pts 1.2 ms/
Marker Marker
Type | ref | Trc | X-valug 1 ¥-valug |__Function | Function Result || || _Type | ref | Trc | X-valug 1 y-value |__Function | Function Result |
w1 1 2.565 ms ~4.23 dbm M1 1 1.358 ms ~13.03 dém
7] 1 7.947 ms -5.77 dBm M2 i 5.166 ms -15.90 dém
[E) 1 8.01 ms -4.18 dam M3 1 £.208 ms -13.01 d8m
Spectrum ] =||[ spectrum 1 -
Ref Level 0.00 dBm & RBW 1 MHz Ref Level 0.00 dEm & RBW 1MHz
o At 10 dE @ SWT 12 ms & VBW 1 MHz o att 10 dB @ SWT &ms @ VBW 1 MHz
02, 11a4{HE40) @1PK view [f02. 1124(HED) @1PK View
M1[1] -27.71 dBm)| M1[1] -38.74 dBm)|
2.20800 ms| 262.00 pis|
-0 m2[1] -a1.a9 dem| ||| -0 m2[1] -32.07 dBm|
5.97600 ms| 1.21400 ms|
20 I | I 20 | I I |
M1 3
ﬂ H] '4 2
“‘Mm
¢
v
40 -40 o
50 d 50 o
-60 -60
70 70
50 -80
50 -80
CF 5.19 GHz 2001 pis 1.2ms/ | |[[cF5.21GHz 2001 pts 400.0 ps/
Marker Marker
Type | Ref | Tre | X-value 1 ¥-value |__Function | Function Result | |} _Type | Ref [ Tre | X-value 1 Y-value |__Function | Function Result |
Wil 1 2.208 ms -27.71 dém 1 1 262.0 s -38.74 dem
Mz 1 5.976 ms -31.32 dém M2 1 1.214 ms -32.07 d8m
M3 1 6.042 ms -27.82 dbm M3 1 1.244 ms -38.72 dém
Spectrum ] —
Ref Level 0.00 dém ® RBW 1 MHz
o att 10 d @ SWT 2ms @ VBW 1 MHz
02, 1Lax(HE160) @ 1Pk Yiew
mMi[1] -50.77 dBim|
117.000 ps|
-10 M2[1] -51.02 dBm|
26.000 ps|
20
-30
A0 di
M ! 'é ﬁ ' ‘
-60 P T
70
rsnj‘. T
o0
CF 5.25 GHz 2001 pts 200.0 ps/
Marker
Type | ref | Trc | X-valug 1 ¥-valug |__Function | Function Result |
w1 1 117.0ps £0.77 dBm
7] 1 626.0 ps -51.02 dém
[E) 1 650.0 ps -50.56 dam
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7. Test Equipment
Test Equipment List
Equipment Manufacturer Model No. Serial No. Cal. Date E)g:;t?d
Radiated Spurious Emission
Spectrum Keysight N9010A MY56070834 | 2022/10/24 | 2023/10/23
Analyzer
EMI Test Rohde & ESR7 101754 2022/12/13 | 2023/12/12
Receiver Schwarz
Loop Antenna ETS lindgren 6502 00213440 2023/1/4 2024/1/3
Trilog-
Broadband Schwarzbeck & VULB 9168 & 774 & AT-
Antenna with EMCI N-6-05 N0538 2023/2/13 202412112
5dB Attenuator
Ho Antenna | o arzbeck | BBHA 9120 D 01690 2022/12/21 | 2023/12/20
(1-18 GHz)
Horn Antenna
(18-40 GH2) Schwarzbeck BBHA 9170 781 2022/12/30 | 2023/12/29
Preamplifier
(30-1000 MH2) EMCI EMC330E 980405 2022/6/7 2023/6/6
Preamplifier
(1-18 GH2) EMCI EMCO051835BE 980406 2023/2/17 2024/2/16
Preamplifier 2022/5/17 2023/5/16
EMCI EMC184040SEE 980426
(18-40GHz) 2023/5/9 2024/5/8
. K1K50-UP0264- | 170214-4 &
Cables Hanyitek K1K50-2500 1704252 2022/12/1 | 2023/11/30
. K1K50-UP0264- | 170214-1 &
Cables Hanyitek K1K50-2500 170214-2 2022/12/1 | 2023/11/30
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Test Equipment List
Equipment Manufacturer | Model No. Serial No. Cal. Date E)éF:tZEd
Antenna Port Conducted Measurement
Spectrum Keysight N9010A MY56070834 | 2022/10/24 | 2023/10/23
Analyzer
EMC-

Attenuator EMCI 40ATK2W10 17002 2022/12/9 2023/12/8
USSBerfS%‘;"er Anritsu MA24408A 12031 2022/6/22 | 2023/6/21
Temperature GTH-150-

&Humidity GIANT FORCE MAA1701-010 2023/3/8 2024/3/7

40-CP-AR
Test Chamber
AC power Line Conducted Emission
EMI Test Rohde & ESR7 101753 2022/11/10 | 2023/11/9
Receiver Schwarz
Two-Line V- Rohde & ENV216 102136 2022/8/20 | 2023/8/28
Network Schwarz
Impuls-Begrenzer Rohde &
Pulse Limiter Schwarz ESH3-Z2 102219-Qt 2022/8/30 2023/8/29
T0732ACFD200
Cables TITAN CFD200 20A300-2 2022/4/9 2023/4/8
UL Software
Description Name Version
Radiated measurement e3 6.191211 (V6)
Conducted measurement RF-Conducted-FCC 15407 ver 1.1
AC power Line Conducted Emission EZ_EMC UL-3A1.2
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8. Description of Test Setup
Support Equipment
ID | Equipment | Brand Name Model Name S/IN Remark
A Laptop DELL Latitude E5470 CXSKWF2 Provided by Lab
B Fixture N/A N/A N/A Provided by Client
SSP30180SK- SK-0122C- . .
C Adapter SAGE D160-VI 06788 Provided by Client
1/0O Cables
ID Equipment Brand Name| Model Name Length (m) Remark
Flex Cable N/A N/A 0.3 Provided by Client
RJ-45 Cable Fastlink FL-61STU-04 10 Provide by lab
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Test Setup

Controlled using a bespoke application (Intel DUT version 610.36) on a test Notebook.
The application was used to enable a continuous transmission mode and to select the test
channels, data rates, modulation schemes and power setting as required.

Setup Diagram for Test

(C)Adapter
1
(B) Fixtura @ EUT
(LAN
2 Under Table
Remote Site
(A) Laptop
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9. Test Results
9.1.6dB Bandwidth

Requirements

The minimum 6 dB bandwidth shall be at least 500 kHz.

Test procedure

a. Set resolution bandwidth (RBW) = 100kHz

b. Set the video bandwidth (VBW) >3 x RBW, Detector = Peak.

c. Trace mode = max hold.

d. Sweep = auto couple.

e. Measure the maximum width of the emission that is constrained by the frequencies associated
with the two amplitude points (upper and lower) that are attenuated by 6 dB relative to the
maximum level measured in the fundamental emission

Test Setup

Spectrum
EUT Attenuator | Analyzer

The loss between RF output port of the EUT and the input port of the Spectrum Analyzer has been
taken into consideration.
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Test Data
Freq 6dB BW (MHz) Limit
il Cla (MHz) | Chain0 | Chainl | (MHz) | Result
144
UNItzc)| 5720 | 13287 | 13200 05 PASS
144
(U-NII-
s | 5720 | 16530 | 16373 05 PASS
802.11a 3)
144 5720 3.252 3.164 05 PASS
(U-NII-3) ' : '
149 5745 | 16327 | 16.305 05 PASS
157 5785 1631 | 16.358 0.5 PASS
165 5825 | 16.334 | 16.33 05 PASS
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802.11a, CH144, Chain 0 802.11a, CH144, Chain 1
Spectrum ] Spectrum 1
Ref Leval 20.00 cem = RBW 100 khz Ref Level 20.00 dBm = RBW 100 thz
o att 08 SWT 2ms  VBW 300kHz Made Swasp o att 0dB SWT 2ms  VBW 300 kHz  Mode Sweep
SGL Count 200/200 TDF SGL Count 200/200 TOF
113-Chain 0-CH144 @ 1Pk View ']]a-l:ham 1-CH144 @1Pk View
MI[1] 2.75 dBm| MI[1] +.92 dem}
o 5.7149230 GHZ| 5.7237180 GHz|
H M1 ma1] -3.64 dBm 9] -0.67 deim|
R Tl D4 5.7282520 GHz| N TR Y IPVOT FS  c) 5.7281640 GHz]
D1 -2.250 dem Uf = R i B
-10
o0 m..lc# M' Ty - ._.Mw’] H‘"’*\.M’l.
WJM“ MMW.\']:‘ %
-0 -40
-50 d -50 di
604 -60 d
70 dem -70 dbm
CF 5.72 GHz 2001 pts Span 40.0 MHz | ([ CF 5.72 aHz 2001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valug | Function | Function Result ||| _Type | Ref [ Tre | X-value | Y-value | Function | Function Result |
[0 1 5.714923 GHz 2.75 dam M1 1 5.723718 Gz .92 dem
vz M3 1 -16.535 MHz 0.20 d8 o2 M3 1 -16.373 MHz -0.86 dB
M3 1 5728252 GHz -3.64 dém M3 1 5.728164 GHz -0.67 dém
D4l M3 1 -3.252 MHz 4.80 d8 D4 M3 1 -3.164 MHz 4,14 dB
802.11a, CH149, Chain 0 802.11a, CH149, Chain 1
Spectrum J] =||[ spectrum 1 -
Ref Lavel 20.00 deém & RBW 100 kHz Ref Level 20.00 dBm & RBW 100 kHz
o Att 0d8 SWT 2ms  VBW 300kHz  Mode Sweep b att 30d8 SWT 2ms  VBW 300 kHz  Mode Sweep
SGL Count 200/200 TOF SGL Count 200/200 ToF
[[1a-Chain 0-CHL4E @ 1PK View [1a-Chan 1-CH14% @ 1Pk view
Mi[1] 6.92 dBm)| Mi[1]
; ~ 5.7462190 GHz| y iy
10 Ma[1] 0.95 dem| [|| 17 Ma[1]
. s bt 5.7531210 GHz| 1) R R
o 1 0520 T 01 1380
-10 L -10
e “‘Wm@mf-. .mAM MWMM.A
e bk et I):S':sm ! Al (o™
20 -30 i
40 -40
=50 d 50 d
&0 -60
-70 -70
CF 5.745 GHz 2001 ps Span 40.0 MHz | (|[CF 5.745 GHz 2001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 ¥-value |__Function | Function Result | |} _Type | Ref [ Tre | X-value 1 Y-value |__Function | Function Result |
M1 1 5.745218 GHz 6.92 dém M1 1 5.739943 GHz 7.38 dBm
D2 M3 1 -16.327 MHz -0.89 d8 D2 M3 1 -16.308 MHz 0.28 dB
M3 1 5753121 GHz 0.95 dm M3 1 575311 GHz 0.92 dom
802.11a, CH157, Chain 0 802.11a, CH157, Chain 1
Spectrum ] = | S pectrum 1 =
Ref Leval 20.00 cem = RBW 100 bz Ref Level 20.00 dBm = RBW 100 thz
o att 08 SWT 2ms  VBW 300 kHz  Moda Swesp o att 0dB SWT 2ms  VBW 300 kHz  Mode Sweep
SGL Count 200/200 TDF SGL Count 200/200 TOF
113-Chain 0-CH157 @1Pk View IF1a-chain 1-cr1s7 @ 1Pk View
MI[1] 7.06 dBm| MI[1] 6.61 dem}
5.7836810 GHZ| 5.7874390 GHz|
104 ML 104 I
ma1] 1.04 dBm| ma1] 0.19 dem|
(9 I fu e 5.7981200 GHz [FARRRR T R 5.7931340 GH|
T 1 1.060 l o 01 0610
10 oy - o,
20 | lPMMAMNW A, i -20 ey M ¥ ki
=30 -30
-ap -an
504 -50
-60 -60
70 -70
CF 5.785 GHz 2001 pts Span 40.0 MHz CF 5.7B5 GHz 2001 pts Span 40.0 MHz
Marker Marker
Type | ref | Trc | X-valug 1 ¥-valug |__Function | Function Result || || _Type | ref | Trc | X-valug 1 y-value |__Function | Function Result |
I 1 5.793601 GHz 7.06 dBm M1 1 5.787439 GHz 6.61 dom
o2l M3 1 -16.31 MHz -0.12 d8 D2 M3 1 -16.358 MHz 0,66 dB
M3 1 5.79312 GH2 1.04 dam M3 1 5.793134 GH2 0.19 dam
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802.11a, CH165, Chain 0 802.11a, CH165, Chain 1
Spectrum »] == (s pectrum :1 o
Ref Leval 20.00 cem = RBW 100 bz Ref Level 20.00 dBm = RBW 100 thz
o att 08 SWT 2ms  VBW 300 kHz  Moda Swesp o Att 0 dE SWT 2ms  VBW 300 KMz Mode Sweep
SGL Count 200/200 TDF SGL Count 200/200 TDF
113-Chain 0-CH165 @1Pk View ']]a-l:ham 1-CH16S @ 1Pk View
MI[1] 7.74 dBm| MI[1] 7.77 dem}
M1 5.8324560 GHz| M1 5.8199430 GHz|
1o maf1] I“ 1.55 dBm) maf1] 1.08 dBm)
D Lo, il (I 5.8331300 CHz| PR Y Y | L 5.8331070 CHz|
D1 1740 dB i
TadEm Hl L
-10
e b iy
20 ol
il
e [Pt i
-30
-ap -an
50 -50
60 -60
70 70
CF 5.825 GHz 2001 pts Span 40.0 MHz CF 5.825 GHz 2001 pts Span 40.0 MHz
Marker Marker
Type | ref | Trc | X-valug 1 ¥-valug |__Function | Function Result || || _Type | ref | Trc | X-valug 1 y-value |__Function | Function Result |
(R 1 5.692456 GHz 7.74 dbm M1 1 5.819943 Gz 7.77 dBm
o2l M3 1 -16.334 MHz 0.37 da D2 M3 1 -16.33 MHz 0,60 dB
M3 1 5.83313 GH2 1.55 dam M3 1 5.833107 GHz 1.08 dBm
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Freq 6dB BW (MHz) Limit

gt i (MHz) | Chain0 | Chainl | (MHz) | Result
144

Uitz 5720 | 14453 | 1451 05 PASS
144
(U-NII-

oo | 5120 | 18844 | 18947 | 05 PASS
802.11ax(HE20)|  3)
144

Unilay | 5720 | a3er | 447 05 PASS

149 5745 | 18897 | 18774 | 05 PASS

157 5785 | 18.277 | 18.849 | 05 PASS

165 5825 | 18.246 | 18704 | 05 PASS
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802.11ax(HE20), CH144, Chain 0

802.11ax(HE20), CH144, Chain 1

Spectrum A] == (" s pectrum 1 o
Ref Level 20.00 dBm © RBW 100 khz Ref Level 20.00 dem ® RBW 100 kHz
o At 30d8  SWT 2ms  VBW 300 kHz Mode Sweep o Att 30dE BWT 2ms  VBW 300 kiz  Mode Sweep
SGL Count 200/200 TDF SGL Count 200/200 TDF
[11ax(HE20)-Chain 0-CH144 @1Pk View ']]a}i[)-EE[I)-(‘haln 1-CH144 @ 1Pk View
Mi[1] 5.96 dBm| Mi[1] 5.65 dBm|
5.7274760 GHZ| 5.7274760 GHz|
M M
o mafg] ; -0.51 dam| ||| © mMald ! -0.37 dBm|
Dg, b, ‘] 3 5.7293910 GHz| " _I W) 5.7294370 GHz|
D1 -0.040 dBm— & bt Pt LR R K“i} 01 -0.150 e “F. ? !L"“ TS P B
-10 -10
1 mﬂ\‘”"J ""Um. ||.|I5u.{ % o
I o 20 i V]
MWWW Pt ] Prari
-30 -30
-0 -40
-50 d -50 di
-60 df -60 of
-70 dam -70 dm:
CF 5.72 GHz 2001 pts Span 40.0 MHz | |[[cF5.72 GHz 2001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valug | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
[ 5.727476 GHz £.95 dam M1 1 5.727476 GHZ 5.85 dam
D2 M3 1 -18.B44 MHz 0.23d8 02 M3 1 =18.947 MHz -0.57 dB
M3 1 5.729391 GHz -0.51 dém M3 1 5.729437 GHz -0.37 dém
04| M3 1 4,301 MHz 3.00 da o4 Mz 1 -4.437 MHz 4.77 48

802.11ax(HE20), CH149, Chain 0

802.11ax(HE20), CH149, Chain 1

Spectrum A]

Spectrum 11

=)

Ref Level 20.00 dBm & RBW 100 kHz

Ref Level 20.00 dem ® RBW 100 kHz

o att 30d8 SWT 2ms  VBW 300kHz Made Sweep o Att 30d8 SWT 2ms  VBW 300 kHz  Mode Sweep
SGL Count 200,200 TOF SGL Count 200/200 ToF
[[1a%(HE20)-Chain D-CH1E @ 1Pk View | ||FT=+FE20)-chain -criee @ 1Pk view
Mi[1] Mi[1] 7.84 dBm)|
“ M1 1 5.7399430 GHz,
" al1] 1 K i) 1.24 dBm|
S— L1980 D Bunghd A et b st imd A cbcpat Ll ol 1 1890 g Dl b Lo . 5.7544080 GHa)
-10 Mfu 1% -10 FI(_
ot o Pttt g | ([Dogpomdtslotios Ploh s b
30 -30
40 -40
=50 d 50 d
&0 -60
-70 -70
CF 5.745 GHz 2001 ps Span 40.0 MHz | (|[CF 5.745 GHz 2001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 ¥-value |__Function | Function Result | |} _Type | Ref [ Tre | X-value 1 Y-value |__Function | Function Result |
(R 1 5.752456 GHz 7.36 dbm M1 1 5.739943 Gz 7.64 dBm
D2 M3 1 -18.B97 MHz -0.18 d8 D2 M3 1 -18.774 MHz 0.08 dB
M3 1 5.754406 GHz 0.50 dam M3 1 5754408 GHz 1.24 dBm
802.11ax(HEZ20), CH157, Chain 0 802.11ax(HEZ20), CH157, Chain 1
Spectrum A] == (s pectrum 1 o
Ref Leval 20.00 cem = RBW 100 bz Ref Level 20.00 dBm = RBW 100 thz
o att 08 SWT 2ms  VBW 300 kHz  Moda Swesp o att 0dB SWT 2ms  VBW 300 kHz  Mode Sweep
SGL Count 200/200 TDF SGL Count 200/200 TDF
[11ax(HE20)-Chain 0-CH157 @1Pk View ']]ax[)-EE[I)-(‘haln 1-CH157 @ 1Pk View
MI[1] 7.62 dBm| MI[1] 7.69 dem|
M1 5.7899380 GHZ| - M1 5.7899180 GHz|
1o maf 0.78 deml |[f 17 GT 2 2.11 dBm|
2 3
01 1520 i P 111 PP P Y syl 5.79.40350 gl || 1 1090 oD bbortmcnlocfodble s W5 5.7943830 GH]
N MV( L“‘hw - lr \M
ot VT A P gt
oo e o sttt
=30 -30
-ap -an
504 -50
-60 -60
70 -70
CF 5.785 GHz 2001 pts Span 40.0 MHz CF 5.7B5 GHz 2001 pts Span 40.0 MHz
Marker Marker
Type | ref | Trc | X-valug 1 ¥-valug |__Function | Function Result || || _Type | ref | Trc | X-valug 1 y-value |__Function | Function Result |
M1 1 5.789938 GHz 7.62 dém M1 1 5.789918 GHz 7.89 dém
o2l M3 1 -18.277 MHz 0.97 da D2 M3 1 -18.648 MHz -0.56 db
M3 1 5.794033 GH2 0.78 dBm M3 1 5.794383 GH2 2.11 dBm

Underwriters Laboratories Taiwan Co., Ltd.
Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan

Telephone :+886-2-7737-3000
Facsimile (FAX) :+886-3-583-7948
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802.11ax(HE20), CH165, Chain 0

802.11ax(HE20),

CH165, Chain 1

Spectrum »] == (s pectrum :1 o
Ref Level 20.00 dBm © RBW 100 khz Ref Level 20.00 dem ® RBW 100 kHz
o At 08 SWT 2ms  VBW 300 kHz  Moda Swesp o att 0dE SWT 2ms  VBW 300 kHz  Mode Sweep
SGL Count 200/200 TDF SGL Count 200/200 TDF
[11ax(HE20)-Chain 0-CH165 @1Pk View ']]ax[)-EE[I)-(‘haln 1-CH165 @ 1Pk View
Mi[1] .43 dBm| Mi[1] 7.60 dBm|
M1 5.8299580 GHZ| - M1 5.8299780 GHz|
1o ] I 19[ L 1.23 deml |[f 17 ma e 1.82 dBm|
LA Sk A Lot 5.8339910 GH. D2 5.8342220 GH,
o 12430 At b pitehany —\4 I lgem—01 1.900 dBm——rt LI sk 4 X _—
[ \ | \
¥ i/ T
i rich M"ml ﬂ'\,\lm
Lo e Tnaahotnl . e LR
s W] (IRt M
-30 -30
-ap -an
-50 df -50
-60 -60
70 70
CF 5.825 GHz 2001 pts Span 40.0 MHz CF 5.825 GHz 2001 pts Span 40.0 MHz
Marker Marker
Type | ref | Trc | X-valug 1 ¥-valug |__Function | Function Result || || _Type | ref | Trc | X-valug 1 y-value |__Function | Function Result |
W1 1 5.929958 GHz ©.43 dbm M1 1 5629978 GHz 7.60 dbm
pz| mM3| 1 -18,245 MHz 1.1 da p2| M3 1 -16.704 MHz 0.02 db
M3 1 5.833991 GH2 1.23 dem M3 1 5.834222 GH2 1.82 dBm

Underwriters Laboratories Taiwan Co., Ltd.

Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan

Telephone :+886-2-7737-3000
Facsimile (FAX) :+886-3-583-7948

Doc No: Form-ULID-004739 (DCS:17-EM-F0878) / 6.1



Test report No.  : 4790738072-US-R1-V0
U|_ Solutions Page : 32 of 277
Issued date : 2023/7/12

FCCID : 2AWKZ-WM1431
Freq 6dB BW (MHz) Limit

gt i (MHz) | Chain0 | Chainl | (MHz) | Result
142

Unilzo) STL0 | 3387 | 335712 | 05 | PAss
142

U | 5710 | 36902 | 36584 | 05 | PASS
802.11ax(HE40) *~ "5

142 5710 | 3122 | 3012 | 05 | PASS

(U-NII-3) ' ' '
151 | 5755 | 37.788 | 37058 | 05 | PASS
150 | 5795 | 37.044 | 36808 | 05 | PASS

Underwriters Laboratories Taiwan Co., Ltd.

Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan
Telephone :+886-2-7737-3000
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Issued date
FCCID

802.11ax(HE40), CH142, Chain 0 802.11ax(HE40), CH142, Chain 1
Spectrum A] Spectrum il
Ref Leval 20.00 cem = RBW 100 bz Ref Level 20.00 dBm = RBW 100 thz
o att 08 SWT 2ms  VBW 300 kHz  Moda Swesp o att 0dB SWT 2ms  VBW 300 kHz  Mode Sweep
SGL Count 200/200 TDF SGL Count 200/200 TDF
[11ax(HE40)-Chain 0-CH142 @1Pk View ']]ax[)-E4[l)-(‘haln 1-CH142 @ 1Pk View
MI[1] 5.35 dBm| MI[1] 5.62 dem|
o 5.7149980 GHZ| o 5.7049630 GHz|
B "Ma) os -0.64 dom| (|| * g mafl] o4 -1.04 dBm|
13 5.7281220 GHz| 3 5.7280120 GHZ]
" bt 0,650 de nruwl i ke bebiabiomones H o S FF L4 bbbl f&]
-10 | -10
T ol LMl bt o T
i 3 TR
-30 -30
-0 -40
-50 d -50 di
604 -60 d
70 dem -70 dbm
CF 5.71 GHz 2001 pts Span 80.0 MHz | ([ CF 5.71 aHz 2001 pts Span 80.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valug | Function | Function Result ||| _Type | Ref [ Tre | X-value | Y-value | Function | Function Result |
[0 5.714998 GHZ 5.35 dam M1 1 5.704963 Gz 5.62 dom
D2 M3 1 36,992 MHz -0.38 d8 02 M3 1 -36.584 MHz -0.58 dB
M3 1 5728122 GHz -0.64 dém M3 1 5728012 GHz -1.04 dém
D4l M3 1 -3.122 MHz 5.3z d8 D4 M3 1 -3.012 MHz 6.25 dB
802.11ax(HE40), CH151, Chain 0 802.11ax(HE40), CH151, Chain 1
Spectrum A] =||[ spectrum 1 -
Ref Lavel 20.00 deém & RBW 100 kHz Ref Level 20.00 dBm & RBW 100 kHz
o att 0d8 SWT2ms  VBW 300kH: Mode Sweep o att 30d6 SWT 2ms  VBW 300 kHz  Mode Sweep
SGL Count 200,200 TOF SGL Count 200/200 ToF
[[1a#(HE40)-Chain 0-CHIS1 @ 1Pk View [[12#(HE=0)-Chain L-CHIS1 @ 1FK view
Mi[1] 6.49 dBm)| Mi[1] 6.10 dBm)|
; it 5.7699530 GHz| y " 5.7499230 GHz,
10 Ma[1] Y 0.25 dem| [|| 17 Y Ma[1] 0.01 dBm|
oo 13 5.7738210 GHz| L] 5.7739430 GHz,
© g0 f_._“_,_um,.,nu.h L '|\ . o1 0,100 it skl il Mt umti 4 {
-10 -10 t
el e LN || IR o
30 -30
40 -40
=50 d 50 d
&0 -60
-70 -70
CF 5.755 GHz 2001 ps Span 80.0 MHz | (|[CF 5.755 GHz 2001 pts Span 80.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 ¥-value |__Function | Function Result | |} _Type | Ref [ Tre | X-value 1 Y-value |__Function | Function Result |
(R 1 5.768953 GHz 6.43 dam M1 1 5.749923 Gz 6.10 dém
D2 M3 1 -37.7B8 MHz 0.46 d8 D2 M3 1 -37.058 MHz 0.01 d&
M3 1 5773821 GHz 0.25 dm M3 1 5773943 GHz 0.01 dam
802.11ax(HE40), CH159, Chain 0 802.11ax(HE40), CH159, Chain 1
Spectrum ] = | S pectrum 1 =
Ref Leval 20.00 cem = RBW 100 bz Ref Level 20.00 dBm = RBW 100 thz
o att 08 SWT 2ms  VBW 300 kHz  Moda Swesp o att 0dB SWT 2ms  VBW 300 kHz  Mode Sweep
SGL Count 200/200 TDF SGL Count 200/200 TDF
[11ax(HE40)-Chain 0-CH150 @1Pk View ']]ax[)-E4[l)-(‘haln 1-CH150 @ 1Pk View
MI[1] 7.02 dBm| MI[1] 7.68 dem|
ML 5.7999580 GHZ| - ML 5.8099530 GHz|
1o d ¥ Ma[1] o0.40 dam| ||| 1° ma[1] 1.98 dBm|
1 Lhad ) 5 5.8131330 GHz| 02 IWEN | Ly 5.8132070 GH|
- : raz0 DRt m PV P 1 Y 1 O PO - 5 b1 1.880 dBm : b z
. 1 Al
b e M’Mr I W "M‘M
0 "o
-30 -30
-ap -an
504 -50
-60 -60
70 -70
CF 5.795 GHz 2001 pts Span 80.0 MHz CF 5.795 GHz 2001 pts Span 80.0 MHz
Marker Marker
Type | ref | Trc | X-valug 1 ¥-valug |__Function | Function Result || || _Type | ref | Trc | X-valug 1 y-value |__Function | Function Result |
M1 1 5.799958 GHz 7.02 dém M1 1 5.809953 GHz 7.88 dém
o2l M3 1 -37.044 MHz 0.08 d8 D2 M3 1 -36.608 MHz -0.0¢ dB
M3 1 5.813133 GH2 0.40 dém M3 1 5.813207 GH2 1.98 dBm

Underwriters Laboratories Taiwan Co., Ltd.
Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan
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: 2AWKZ-WM1431

Freq

6dB BW (MHz)

Limit

Mode

CH

(MHz)

Result

Chain 0

Chain 1

(MHz)

138
(U-NII-2C)

5690

73.812

73.817

0.5

PASS

138
(U-NII-
2C+U-NII-
3)

802.11ax(HES0)

5690

76.927

76.385

0.5

PASS

138
(U-NII-3)

5690

3.115

2.568

0.5

PASS

155

5775

77.634

77.681

0.5

PASS

802.11ax(HE80), CH138, Chain 0 802.11ax(HE80), CH138, Chain 1
Spectrum :] = |["S pectrum :1 L5
Ref Level 15.00 dBm ® RBW 100 KRz Ref Lovel 20.00 dBin & RBW 100 kHz
o att 25d8 SWT 2ms  VBW 300 kHz Mode Sweep o At 0dB SWT 2ms  VBW 300 kHz  Mode Sweep
SGL Count 200/200 TOF SGL Count 200/200 ToF
[[1ax(HEBD)-Chain O-CH136 @1k View [(1=x(HEED)-Chain 1-CH130 @ 1Pk View
od | | Mi[1] 3.90 dBm)| Mi[1] 3.89 dBm)|
M1 o4 5.6049630 GHe| || 5.6050370 GHz]
af1] -3.12 dBm| T maf1] -4.13 dBm)|
d ogl Mz
L T 2,100 drr TN 7261150 GHz| T T T | [ 5.7275680 GHe|
i TR ETI T sevrwe a3 1 &Hm 01 A 1R v t
10 h |
o ]uh. it ) e ]
20 g "
,W,W“J e, iyl [ T
-30d i
-a0
-an
10
S0
-50 d
50
-60
70
-70 dbm
&0
CF 5.60 GHz 2001 pts Span 160.0 MHz | (|| F 5.69 GHz 2001 pts Span 160.0 MHz
Marker marker
Type | Ref | Tre | X-value | ¥-value |__Function Function Result Type | Ref | Tre | X-value | v-value |__Function Function Result
ML 5.664963 GHz 3.90 dBm M1 1 5.695037 GHz 3.69 dom
02| M3 1 76,627 MHz 1.14d8 2| M3 1 76.385 MHz 2,57 dB
(5} 1 5.728115 GHz -3.12 dm M3 1 5.727568 GHz -4.13 d8m
D4 M3 1 -3.115 MHz 5.55 da D4 M3 1 -2.568 MHz 2,34 6B
802.11ax(HEB80), CH155, Chain 0 802.11ax(HEB80), CH155, Chain 1
Spectrum *] == (s pectrum :1 L
Ref Level 15.00 dBm © RBW 100 khz Ref Level 15.00 dBm ® RBW 100 kHz
o At 2508 SWT 2ms  VBW 300 kHz  Mode Sweep o Att 25d8 BWT 2ms  VBW 300 kHz  Mode Sweep
SGL Count 200/200 TOF SGL Count 200/200 ToF
[L13x(HEBD)-Chain 0-CH155 @ 1Pk View |[255(FEED)-Chain 1-CH155 @ 1Pk view
Mi[1] 1.08 dBm| - Mi[1] 0.90 dBm|
o 5.7699630 GHz| |[| 1© 5.7999480 GHz,
M‘,‘ mafi] -5.87 dBm| mafi] Mf -5.75 dBm|
0 5.8138380 GHz| ||| © 3 5.8138470 GHz|
o . i ol ; - s -
D1 -4.920 dBr ;ul 11k A U‘r1'+LJ.l|J 1l I‘ln\ N ‘ﬂ Jllw\l!vjﬂl:i"_1 01 s B‘”‘Dﬂ“ﬂl UHL e, " |l‘| 1 lI Lk wr‘
-10 I -10 J \
20 -20 "l[
T ¥ "MWW WW“‘M he -
-an -a0
=0 50
60 -60
-70 dBm -70 dbm
80 -80
GF 5.775 GHz 2001 pts Span 160.0 MHz | [|[cF 5.775 cHz 2001 pts Span 160.0 MHz
Marker Marker
Type | ref | Trc | X-valug 1 ¥-valug |__Function | Function Result || || _Type | ref | Trc | X-valug 1 y-value |__Function | Function Result |
W1 1 5.769963 GHz 1.08 dbm M1 1 5.799948 GHz 0.50 dem
pz| mM3| 1 -77.634 MHz 0.89 da p2| M3 1 -77.681 Mz -0.06 dé
[EE} 1 5813838 GHz -5.87 darm M3 1 5.813847 GHz -5.75 dam

Underwriters Laboratories Taiwan Co., Ltd.
Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan
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FCCID : 2AWKZ-WM1431

9.2.26dB Bandwidth

Test procedure

Set RBW = approximately 1% of the emission bandwidth.

Set the VBW > RBW.

Detector = Peak.

Trace mode = max hold.

Measure the maximum width of the emission that is 26 dB down from the peak of the emission.
Compare this with the RBW setting of the analyzer. Readjust RBW and repeat measurement as
needed until the RBW/EBW ratio is approximately 1%.

Po0 o

Test Setup

Spectrum
EUT Attenuator | Analyzer

The loss between RF output port of the EUT and the input port of the Spectrum Analyzer has been
taken into consideration.

Underwriters Laboratories Taiwan Co., Ltd.

Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan
Telephone :+886-2-7737-3000

Facsimile (FAX) :+886-3-583-7948 Doc No: Form-ULID-004739 (DCS:17-EM-F0878) / 6.1



Test report No.  : 4790738072-US-R1-V0
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Issued date : 2023/7/12

FCC ID - 2AWKZ-WM1431
Test Data
Fre 26dB BW (MHz) Limit
il th (Mqu) Chain0 | Chainl | (MHz) | result
36 5180 27.272 29.509 N/A PASS
44 5220 29.843 31.57 N/A PASS
48 5240 35.108 34.937 N/A PASS
52 5260 36.314 35.685 N/A PASS
60 5300 34.234 34.644 N/A PASS
64 5320 27.558 26.149 N/A PASS
100 5500 26.744 33.553 N/A PASS
116 5580 36.45 36.294 N/A PASS
802.11a 140 5700 21.664 24.437 N/A PASS
144
(UNIL2c)| 5720 21.297 21.595 N/A PASS
144
(U-NII-
2C+U-NII- 5720 33.767 34.333 N/A PASS
3)
144 5720 12.47 12.738 N/A PASS
(U-N11-3) ' '

Underwriters Laboratories Taiwan Co., Ltd.

Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan
Telephone :+886-2-7737-3000
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Page
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802.11a, CH36, Chain 0

802.11a, CH36, Chain 1

SGL Count 200/200 TOF

Spectrum ] == (s pectrum 1 o
Ref Level 20.00 dém @ RBW 300 kHz Ref Level 20,00 dém @ RBW 300 kHz
o At 0GB SWT 2ms @ VBW 500 kHz  Made Swasp e att 0B SWT 2ms @ VBW SO0 kHz  Mode Swesp
SGL Count 200/200 TOF SGL Count 200/200 TOF
[f1a-Chain 0-CH36 @ 1Pk view |F35-chain 1-Crz6 1Pk view
M1[1] 7.73 dBm| M1[1] 9.96 dBm|
M1 5.1844980 GHz| » L 5.1831480 GHz|
1od ML, -20.52 dam| |ff *° T -16.53 dBm)|
f”""" e 5.193B690 GHz 5.1943880 CHz|
° / \ D / s
-10 -10 '
a} .,r'f"r & 01 16,040 oy g
—rEER—D1 -18.270 dem: M« 20 e %‘m"‘
-20 Tl “‘M o -30 dBm—|
i M%ﬁhﬂw \MHM&
50 d -50 d
60 -60
70 -70
CF 5.18 GHz 2001 pts 8pan 60.0 MHz | || cF 5.18 GHz 2001 pts Span 60.0 MHz
Marker Marker
Type | ref | Trc | X-valug 1 ¥-valug |__Function | Function Result || || _Type | ref | Trc | X-valug 1 y-value |__Function | Function Result |
[0 1 5.184458 GHz 7.73 dem M1 1 5.183148 GHz 5.56 dém
pz| M3 1 -27.272 MHz 1.83d8 D2 M3 1 -26.508 MHz 0,55 dB
[XE) 1 5.193869 GHz -20.52 dém M3 1 5.194388 GHz -16.53 dem
802.11a, CH44, Chain 0 802.11a, CH44, Chain 1
Spectrum J] =||[ spectrum 1 -
Ref Level 20.00 dem & RBW 300 kHz Ref Level 2000 dém & RBW 300 kHz
o att 30d8  SWT 2ms @ VBW S00kHz  Made Sweep e att J0dE  SWT 2ms @ VBW SO0 kHz  Mode Sweep

SGL Count 200/200 TOF

[[13-Chain 0-CH44 @ 1Pk View [(1=-Chain 1-Chaa @1Pk view
Mi[1] 7.53 dBm)| Mi[1] 10.09 dBm)|
. M1 5.2183210 GHe| y ML 5.2230880 GHe|
o T ma[1] -19.24 dem| [{| 17 o, -15.73 dBm|
i W 5.2365740 GHz| | 5.2362650 GHz
) / y D J \ |
-10 -10 ¥
1} LLE]
0 "3 01 -15.910 et TN
-15: i
a0l -18 47£|dBm o0
30 MR Mum "
WW il
-40
=50 d 50 df
&0 -60
70 -70
OF 5.22 GHz 2001 pts Span 60.0 MHz | |[[CF5.22 GHz 2001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 ¥-value |__Function | Function Result | |} _Type | Ref [ Tre | X-value 1 Y-value |__Function | Function Result |
M1 1 5.218321 GHz 7.53 dBm M1 1 §.223088 GHz 10,08 dBm
D2 M3 1 -20.843 MHz 0.18 d8 D2 M3 1 -31.57 MHz -0.03 d&
M3 1 5.236574 GHz -19.24 dBm M3 1 5.236265 GHz -15.73 d8m
802.11a, CH48, Chain 0 802.11a, CH48, Chain 1
Spectrum ] == (s pectrum 1 o
Ref Level 20.00 dBm ® RBW 300 kHz Ref Level 20.00 dem © RBW 300 kHz
ke att 0 dE  SWT 2ms @ VBW 500 kHz  Mode Swesp s Att 0 dB  SWT 2 ms @ VBW 500 kMz  Mode Swasp
SGL Count 200/200 TDF SGL Count 200/200 TDF
11a-Chain 0-CH4E @ 1Pk View IFxa-chain 1-crae @ 1Pk View
Mi[1] .18 dBm| Mi[1] 9.66 dBm|
M1 5.2378110 GHZ| - '1 5.2429690 GHz|
1od \ 4 -17.20 dm| |[f *° ko] -19.06 dBm)|
5.2570150 GHz| 5.2580080 GHz|
° / \ D -
Wi Vel |
-10 f -10
o it M3 T el
D1 17 Bo0dB Y Mg 01 16340 Hugge -
20 Wy -20
e o
" "
-30 o M -30 df
=Ly a0
50 df -50 of
-60 -60
70 -70
CF 5.24 GHz 2001 pts Span 60.0 MHz CF 5.24 GHZz 2001 pts Span 60.0 MHz
Marker Marker
Type | ref | Trc | X-valug 1 ¥-valug |__Function | Function Result || || _Type | ref | Trc | X-valug 1 y-value |__Function | Function Result |
1 1 5.237811 GHz 6.18 dem M1 1 5.242969 GHz 5.66 dem
pz| mM3| 1 -35,108 MHz -0.16 da p2| M3 1 34,037 MHz 194 d8
[EE} 1 5.257015 GHz -17.20 dem M3 1 5.253008 GHz -19.06 dam
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802.11a, CH52, Chain 0

802.11a, CH52, Chain 1

Spectrum ] [%] Spectrum 1 [@]
Ref Level 20.00 dém @ RBW 300 kHz Ref Level 20,00 dém @ RBW 300 kHz
o At 0GB SWT 2ms @ VBW 500 kHz  Made Swasp o Att J0 0B SWT 2ms @ VBW 500 kHz  Mode Swasp
SGL Count 200/200 TOF SGL Count 200/200 TOF
[f1a-Chan 0-CHS2 @ 1Pk view |F35-chain 1-CrRs2 1Pk view
M1[1] 7.96 dBm| M1[1] 9.63 dBm|
M1 5.2578410 GHZ| M1 5.2625490 GHz|
10 T
T. Mari] -19.38 dBm| W -16.39 dBm)|
f""‘ s i " 5.2781640 GHz 5.2779540 GHz|
o

\

N

M

"'WM»...«W

¥l

SGL Count 200/200 TOF

50 d -50 d
60 -60
70 -70
CF 5.26 GHz 2001 pts 8pan 60.0 MHz | ||| GF 5.26 GHz 2001 pts Span 60.0 MHz
Marker Marker
Type | ref | Trc | X-valug 1 ¥-valug |__Function | Function Result || || _Type | ref | Trc | X-valug 1 y-value |__Function | Function Result |
[0 1 5.257941 GHz 7.56 dem M1 1 5.262549 GHz 5.63 dém
pz| M3 1 36,314 MHz 1.38d8 D2 M3 1 -35.685 MHz 0,10 dB
[XE) 1 5.278164 GHz -19.38 dam M3 1 5.277954 GHz -16.39 d8m
802.11a, CH60, Chain 0 802.11a, CH60, Chain 1
Spectrum ] =||[ spectrum 1 -
Ref Level 20.00 dem & RBW 300 kHz Ref Level 2000 dém & RBW 300 kHz
o att 30d8  SWT 2ms @ VBW S00kHz  Made Sweep e Att 0 dB SWT 2 ms @ YBW SO0 kHz  Mode Sweep

SGL Count 200/200 TOF

i1a-Chain 0-CHED @ 1Pk view (115-Chain 1-CHED @1PK View
Mi[1] 9.02 dBm)| Mi[1] 9.69 dBm)|
0 ML 52077210 GHz| ||| M1 5.3024290 GHz|
3] -17.34 dBm| Py g, ~17.19 dBmj
[l s v H 5.3176950 GHz f 5.3178320 GHz|
D J iy D Y W
-10 4 -10 + it
M o 1]
" by 01 -16.310, e
= D1 -16.960 dgﬂr’”“'" T o 8310 ﬁ]‘?« 3 ,w
i il |25 —
et -40
=50 d 50 d
50 -60
70 -70
CF 5.3 GHz 2001 pis Span 60.0 MHz | || GF 5.3 GHz 2001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 ¥-value |__Function | Function Result | |} _Type | Ref [ Tre | X-value 1 Y-value |__Function | Function Result |
L 1 5.287721 GHz 5.02 dm M1 1 5.302429 GHz .66 dom
D2 M3 1 -34.234 MHz -1.37 dB D2 M3 1 -34.644 MHz 0.11 d8
M3 1 5.317695 GHz -17.34 dBm M3 1 5317632 GHz -17.19 dam
802.11a, CH64, Chain 0 802.11a, CH64, Chain 1
Spectrum ] == (s pectrum 1 o
Ref Level 20.00 dém @ RBW 300 kHz Ref Level 20,00 dém @ RBW 300 kHz
ke att 0 dE  SWT 2ms @ VBW 500 kHz  Mode Swesp s Att 0 dB  SWT 2 ms @ VBW 500 kHz Mode Swesp
SGL Count 200/200 TDF SGL Count 200/200 TDF
11a-Chain 0-CHE4 @ 1Pk View |F2a-chain 1-cres @ 1Pk View
M1[1] .29 dBm)| M1[1] 9.30 dBm|
04 M1 5.3178110 GHz| 10 ML 5.3231480 GHz|
Ml -18.28 dBm| m ] -16.18 dBm)|
rpmialle st 53340500 GHz i i -#NWSU&ﬂ 5.3533280 GH)
° / \ D J \
-0 -10
D2 M3 VN M i
D1 -17.710 dBr—p 'y 01 -16.700 dém
20 W, M -20
- VL Py, . N,
o ™ W kil 1ol Wit '
50 d -50 d
60 -60
70 -70
CF 5.32 GHz 2001 pts Span 60.0 MHz CF 5.32 GHZz 2001 pts Span 60.0 MHz
Marker Marker
Type | ref | Trc | X-valug 1 ¥-valug |__Function | Function Result || || _Type | ref | Trc | X-valug 1 y-value |__Function | Function Result |
W1 1 5.317811 GHz 6.29 dém M1 1 5323148 GHz .30 dem
pz| M3 1 -27.556 MHz 0.77 da D2 M3 1 -26.148 MHz -1.60 dB
M3 1 5.33405 GH2 -18.28 dém M3 1 5.333328 GH2 -16.18 dBm
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802.11a, CH100, Chain 0

802.11a, CH100, Chain 1

SGL Count 200/200 TOF

Spectrum ] == (s pectrum 1 o
Ref Leval 20.00 cem = RBW 300 khz Ref Level 20.00 dBm = RBW 300 iz
o att 08 SWT 2ms @ VBW 500 kH:  Made Swasp s att I0dE SWT 2ms @ VBW SODkHz  Mode Swesp
SGL Count 200/200 TOF SGL Count 200/200 ToF
[[1a-Chain 0-CH100 @ 1Pk view |F25-chain 1-Cri1o0 @ 1Pk view
MI[1] 9.01 dBm| MI[1] 8.81 dem|
o M1 saozsotnarz ||| M1 5.5031480 GHz,
-16.87 dim| 1 -20.49 deim|
H" 4 My : I\ 5.5120660 GHz| MMW"M\'\ 5.5182160 GHz,
| / \ D J [
10 -10 "
o2 Sl og ™
] ) ¥ ) i
20 Liﬁw \""v‘v“m 0 01 17158, ?P"WE‘!
-30 . Mﬂ\‘ -30 \fl’ ;
il ikt s
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&0 60
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CF 5.5 GHz 2001 pts Span 60.0 MHz | (|| CF 5.5 GHz 2001 pts Span 60.0 MHz
Marker Marker
Type | ref | Trc | X-valug 1 ¥-valug |__Function | Function Result || || _Type | ref | Trc | X-valug 1 y-value |__Function | Function Result |
OR 1 5497501 GHz 5.01 dbm M1 1 5.503148 GHz .61 dBm
o2l M3 1 -26.744 MHz 0.96 d8 D2 M3 1 -33.553 Mz 3,54 dB
[2E] 1 5.512956 GHz -16.87 dem M3 1 5.518216 GHz -20.49 dam
802.11a, CH116, Chain 0 802.11a, CH116, Chain 1
Spectrum ] =||[ spectrum 1 -
Ref Level 20.00 dém & RBW 300 khz Ref Level 20.00 dem & RBW 300 kriz
o ate 3008 SWT 2ms @ VBW S00KH:  Mode Swaep o att 0dE SWT 2ms @ VBW SODEHZ  Mode Sweep

SGL Count 200/200 TOF

[[1a-Chain 0-CHL1E @ 1PK View [1a-Chain 1-CH11G @ 1Pk view
mI[1] 7.97 dém| MI[1] 9.31 dem|
M1 s.s776010 GHef ||| M1 5.5849180 GHz
1 -17.58 dBbm| A -16.68 dim|
' 5.5981840 GHz| ,"\M r 5.5980050 GHz
o \
; W
A 3 PR g
XN 2 D1 -16 6T T
20 o
o s
-40
504 -50 d
&0 -60
-70 -70
CF 5.58 GHz 2001 ps Span 60.0 MHz | (|[CF 5.58 GHz 2001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 ¥-value |__Function | Function Result | |} _Type | Ref [ Tre | X-value 1 Y-value |__Function | Function Result |
M1 1 5.577601 GHz 7.97 dém M1 1 5.584918 GHz .31 dém
o2 M3 1 -36.45 MHz -0.60 d8 b2 M3 1 -36.204 MHz -0.88 dB
M3 1 5.593154 GHz -17.58 dam M3 1 5.598005 GHz -16.68 dom
802.11a, CH140, Chain 0 802.11a, CH140, Chain 1
Spectrum ] == (s pectrum 1 o
Ref Leval 15.00 cem = RBW 200 khz Ref Level 15.00 dBm = RBW 200 iz
o att 2508 SWT 2ms @ VBW 500 kHz  Made Swasp s att 2508 SWT 2ms @ VBW S00kHz  Mode Swasp
SGL Count 1007100 TOF SGL Count 100/100 ToF
[f1a-Chain 0-CHL40 @ 1Pk View |fF25-chain 1-crita0 @1ek view
MI[1] 2.23 dBm| - MI[1] 2.30 dem}
o Y 5.6977510 cHe| |f| 1© . 5.7056370 GHz,
M ma1] -23.77 diim| P [1 -23.95 diim|
o f ) —wm\ 5.7107700 cHz| |[f © < l.w o 5.7120140 GHz]
/ \ . J 5
-z0 4 4 -20 o 4
D1 -23.770 dBm "? "".,.‘h D1 -23.700 d iV T
e M -\.M o A o
- WM T - M..ﬁ.ﬁ-"'f*W “‘WMW
ik .
T oot [ b hpisnt e —
=0 50
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CF 5.7 GHz 2001 pts Span 60.0 MHz | (|| CF 5.7 GHz 2001 pts Span 60.0 MHz
Marker Marker
Type | ref | Trc | X-valug 1 ¥-valug |__Function | Function Result || || _Type | ref | Trc | X-valug 1 y-value |__Function | Function Result |
I 1 5.697751 GHz 2.23 dém M1 1 5.705637 GHz 2.30 dom
o2l M3 1 -21.664 MHz 0.20 d8 D2 M3 1 -24.437 Mz 0,49 dB
[2E] 1 5.71077 GHz -23.77 dBm M3 1 5.712014 GHz -22.95 dam
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802.11a, CH144, Chain 0 802.11a, CH144, Chain 1
Spectrum ] == (" s pectrum 1 o
Ref Level 20.00 dBm ® RBW 300 kHz Ref Level 20.00 dem ® RBW 300 kHz
le att 008 SWT 2ms @ VBW S00kH:  Made Swasp e Att 0 dB SWT 2ms @ VBW 500 kHz  Mode Sweep
SGL Count 200/200 TDF SGL Count 200/200 TDF
11a-Chain 0-CH144 @ 1Pk View IF2e-chain 1-cr1as @ 1Pk View
Mi[1] .08 dBm| Mi[1] 7.69 dBm|
10 M1 5.7178110 GHZ| 10 M1 5.7232980 GHz|
b e -19.27 dBm)| o e -19.32 dBm)|
o 5.7374700 GHz| o l"w 3 5.7377380 GHz|
/ ‘w / \, ]
) T — A T n
17,920 it Ml 01 -16.110d
20 dem—i ¢ i Filtnf T 07 181
It
-30 m -30
oy "l o bt
-50 -50
-60 df -60 of
-70 dam -70 dm:
CF 5.72 GHz 2001 pts Span 60.0 MHz | |[[cF5.72 GHz 2001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valug | Function | Function Result ||| _Type | Ref [ Tre | X-value | Y-value | Function | Function Result |
[ 1 5.717811 GHz ©.08 dam M1 1 5.723298 GHz 7.89 dam
D2 M3 1 33,767 MHz 0.37 d& 02 M3 1 34.333 MHZ 147 dB
M3 1 5.73747 GHz -19.27 dém M3 1 5.737738 GHz -19.32 dém
04| M3 1 12,47 MHZ 24,82 da o4 Mz 1 -12.738 MHz 26,67 d8
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wan Co., Ltd.

Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan

Telephone :+886-2-7737-3000
Facsimile (FAX) :+886-3-583-7948

Doc No: Form-ULID-004739 (DCS:17-EM-F0878) / 6.1



Test report No.  : 4790738072-US-R1-V0
U|_ Solutions Page : 41 of 277
Issued date : 2023/7/12

FCC ID : 2AWKZ-WM1431
Fre 26dB BW (MH2) Limit
gt i (MHC;) Chain0 | Chainl | (MHz) | Result
36 5180 | 22901 | 21116 | N/A PASS
44 5220 | 27.867 | 37.819 | N/A PASS
48 5240 | 28201 | 349 N/A PASS
52 5260 | 35718 | 37.814 | N/A PASS
60 5300 | 37.667 | 37.387 | N/A PASS
64 5320 | 22467 | 21363 | N/A PASS
100 5500 | 22454 | 29452 | N/A PASS
116 5580 | 37.013 | 43203 | N/A PASS
802.11ax(HE20)| 140 5700 | 21.881 | 23105 | N/A PASS
144
Uiz 5720 | 25069 | 2505 | NiA PASS
144
(U-NII-
oot | 5120 | 3653 | 36215 | NA PASS
3)
144 5720 | 11.461 | 11.19 N/A PASS
(U-NII-3) ' :

Underwriters Laboratories Taiwan Co., Ltd.

Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan
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802.11ax(HEZ20), CH36, Chain 0

802.11ax(HE20), CH36, Chain 1

Spectrum ] == (s pectrum 1 o
Ref Level 15.00 ém = RBW 200 kHz Ref Level 15.00 dbm = RBW 200 bz
e ate 2508 SWT 2ms @ VBW SO0KHz  Moade Swasp o att 2508 SWT 2ms @ VBW SODkHz  Mode Swesp
SGL Count 100/100 TOF SGL Count 100/100 ToF
[L1ax(HE20)-Chain O-CH3b @ 1Pk View |[F155(RE20)-Chain 1-CH36 @ 1Pk view
ML1] 3.14 dBm| - ML1] 4.72 dBm)|
10d T s.1785010 cHz| ||| 2© L 5.1785010 GHz|
a[1] -23.04 dBm -21.12 diim)
p AR d ol oo YA LS
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20 J \M 0 dbm— i k‘@
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CF 5.18 GHz 2001 pts pan 60.0 mHz | || cF 5.18 cHz 2001 pts Span 60.0 MHz
Marker Marker
Type | ref | Trc | X-valug 1 ¥-valug |__Function | Function Result || || _Type | ref | Trc | X-valug 1 y-value |__Function | Function Result |
M 1 5.179501 Gz 3.14 dbm M 1 5.178501 Gz %72 dém
p2| M3 1 -22.901 MHz 0.23de D2 M3 1 -21.116 MHz -1.39 dB
w3 1 5.19156 GHz -23.04 dBm M3 1 5.191315 GHz -21.12 dBm
802.11ax(HEZ20), CH44, Chain 0 802.11ax(HEZ20), CH44, Chain 1
Spectrum ] =||[ spectrum 1 -
Ref Level 20.00 dém & RBW 300 kH2 Ref Lovel 20.00 dém = RBW 500 bHz
e ate 3008 SWT 2ms @ VBW S00KH:  Mode Swaep o att 0dE SWT 2ms @ VBW SODEHZ  Mode Sweep
SGL Count 200/200 TOF SGL Count 200/200 ToF

1a%(HE20)-Chain O-CHa% @ 1FK View [1124(HEZ0)-Chain 1-CHa4 @ 1Fk View
mi[1] 9.67 dBm)| i mi[1] 10.94 dBm)|
. ML 5.2181710 GHz P ¥ 5.2187710 GHe|
o T — -16.74 dem| [f| 17 P  T A T -15.38 dBm|
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CF 5.22 GHz 2001 pis Span 60.0 MHz | || CF 5.22 GHz 2001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 ¥-value |__Function | Function Result | |} _Type | Ref [ Tre | X-value 1 Y-value |__Function | Function Result |
il 1 5.218171 GHz .67 dbm 1 1 §.218771 GHz 10.54 dém
p2| m3| 1 -27 B67 MHz -0.46 dB p2| M3 1 -37.810 MHz 0,73 d8
M3 1 5.232648 GHz -16.74 dbm M3 1 5.237745 GHz -15.38 dém
802.11ax(HEZ20), CH48, Chain 0 802.11ax(HEZ20), CH48, Chain 1
Spectrum ] == (s pectrum 1 o
Ref Level 20.00 dém @ RBW 300 kHz Ref Level 20,00 dém @ RBW 300 kHz
o At 0GB SWT 2ms @ VBW 500 kHz  Made Swasp e att 0B SWT 2ms @ VBW SO0 kHz  Mode Swesp
SGL Count 200/200 TOF SGL Count 200/200 ToF
[L13x(HE2D)-Chain 0-CHeE @ 1Pk View |F2=x(FE20)-Chain 1-cras @ 1Pk view
M1[1] 9.89 dBm)| M1[1] 10.63 dém)|
o 1 5.2381410 GHz 5.2825340 GHz|
AT -16.26 dBm| o g ‘ﬂ‘ -17.11 dBm)|
5.2520510 GHz 5.2566900 GHz|
° / \ |
-0
[RE] 3
u -16110\15"%]#11 W L i
20 ww‘v. " ! #WW
<0 M d [l MW
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50 d -50 d
60 -60
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CF 5.24 GHz 2001 pts 8pan 60.0 MHz | ||| cF 5.24 GHz 2001 pts Span 60.0 MHz
Marker Marker
Type | ref | Trc | X-valug 1 ¥-valug |__Function | Function Result || || _Type | ref | Trc | X-valug 1 y-value |__Function | Function Result |
[ 1 5.238141 GHz 5.6% dbm M1 1 5.232534 GHz 10.63 dBm
pz| M3 1 -28,201 MHz -0.47 db D2 M3 1 -34.8 MHz 177 dB
[XE) 1 5.252051 GHz -16.26 dam M3 1 5.25669 GHZ -17.11 dam
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-VO0

802.11ax(HE?20), CH52, Chain 0 802.11ax(HE?20), CH52, Chain 1
Spectrum ] == (s pectrum 1 o
Ref Level 20.00 dBm ® RBW 300 kHz Ref Level 20.00 dem © RBW 300 kHz
ke att 0 dE  SWT 2ms @ VBW 500 kHz  Mode Swesp s Att 0 dB  SWT 2 ms @ VBW 500 kHz Mode Swesp
SGL Count 200/200 TDF SGL Count 200/200 TDF
[L13x(HE20)-Chain 0-CH52 @ 1PK View |[F2=5(FE20)-Chain 1-crs2 @ 1Pk view
Mi[1] 9.96 dBm| i Mi[1] 11.59 dBm)|
s 5.2639580 GHz| » ¥ 5.2579910 GHz|
1o d ot -15.79 dem| ||| 17 o A -14.39 dBm|
5.2761760 GHz| J 5.2781540 GHz|
° / \ D / |
-10 J;Hf 4 T -10 T T Ly
g o L i i
b1 -16RA0 db n - 01 -14 410 domighye b %
20 wtm“ T m 20 dBm— L=
-30 gt MM n;;w ty
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50 df -50 of
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CF 5.26 GHz 2001 pts Span 60.0 MHz CF 5.26 GHZz 2001 pts Span 60.0 MHz
Marker Marker
Type | ref | Trc | X-valug 1 ¥-valug |__Function | Function Result || || _Type | ref | Trc | X-valug 1 y-value |__Function | Function Result |
M1 1 5.263958 GHz 9.96 dBm M1 1 5.257991 GHz 11.59 dém
pz| mM3| 1 -35,718 MHz -2.44 d p2| M3 1 -37.814 MHz -5.60 dB
M3 1 5.276176 GH2 -15.79 dam M3 1 5.278154 GH2 -14.39 dBm
802.11ax(HE20), CH60, Chain 0 802.11ax(HE20), CH60, Chain 1
Spectrum ] =||[ spectrum 1 -
Ref Lavel 20.00 deém & RBW 300 kHz Ref Level 20.00 dBm & RBW 3200 kHz
o Att 308 SWT 2ms @ VBW S00kHz  Mode Sweep o At 30de  SWT 2ms @ VBW SD0KHZ  Mode Sweep
SGL Count 200/200 TOF SGL Count 200/200 ToF
[[1ax(HEZ0)-Chain O-CHED @ 1FK View [(1=x(HEZ0)-Chain 1-CHGD @ 1FK View
Mi[1] 9.43 dBm)| Ml[H 10.48 dBm)|
. ) 5.2012740 GHe| y ; 5.3080060 GHe|
10 ¥ Y e T -17.15 dBm| ||| 17 m -15.59 dBm|
i 5.3179200 GHe| | 5.3176970 GHe|
D { b D / \y
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© 16670 O ek F o1 -t i L TP
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=50 d 50 df
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OF 5.3 GHz 2001 pts Span 60.0 MHz | |[[CF 5.3 cHz 2001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 ¥-value |__Function | Function Result | |} _Type | Ref [ Tre | X-value Y-value |__Function | Function Result |
M1 1 5.291274 GHz 5.43 dém M1 1 5.308008 GHz 10.48 dBm
D2 M3 1 -37.667 MHz -5.75 dB D2 M3 1 -37.387 MHz -5.93 dB
M3 1 5.31792 GHz -17.15 dém M3 1 5317697 GHz -15.59 dam
802.11ax(HEZ20), CH64, Chain 0 802.11ax(HEZ20), CH64, Chain 1
Spectrum ] == (s pectrum 1 o
Ref Level 20.00 dBm ® RBW 200 kHz Ref Level 20.00 dem & RBW 200 kHz
ke att 0 dE  SWT 2ms @ VBW 500 kHz  Mode Swesp s Att 0 dB  SWT 2 ms @ VBW 500 kHz Mode Swesp
SGL Count 100/100 TDF SGL Count 100/100 TDF
[L13x(HE2D)-Chain 0-CHb® @ 1PK View |F2=5(FE20)-Chain 1-CrGs @ 1Pk view
Mi[1] 4.98 dBm| Mi[1] 5.96 dBm|
5.3144230 GHZ| - . 5.3144230 GHz|
1o it maf1] ~21.a1 dam| |[f 17 maf1] -20.01 dem)
o WMI\'M 2 M 5.3312980 GHz| B MM 5.3308320 GHz|
i \ I \
E]
/ s 5 :
=20 dBm. D1 -20.040 dBnr
D1 -21.020 dBm * v o il
wa i ns ool bl Wi
M W e e TNy ?JP (T ¥ ﬁ&
b [pee |
50 df -50 of
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70 -70
CF 5.32 GHz 2001 pts Span 60.0 MHz CF 5.32 GHZz 2001 pts Span 60.0 MHz
Marker Marker
Type | ref | Trc | X-valug 1 ¥-valug |__Function | Function Result || || _Type | ref | Trc | X-valug y-value |__Function | Function Result |
M1 1 5.314423 GHz 4.98 dBm M1 1 5.314423 GHz 5.96 dém
pz| mM3| 1 -22,467 MHz 0.47 da p2| M3 1 -21,363 MHz 0.01 dB
M3 1 5.331298 GH2 -21.31 dém M3 1 5.330832 GHz -20.01 dBm
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802.11ax(HE20), CH100, Chain 0

802.11ax(HE20), CH100, Chain 1

SGL Count 200/200 TOF

Spectrum ] == (s pectrum 1 o
Ref Level 20.00 dBm ® RBW 200 kHz Ref Level 20.00 dem © RBW 300 kHz
ke att 0 dE  SWT 2ms @ VBW 500 kHz  Mode Swesp s Att 0 dB  SWT 2 ms @ VBW 500 kMz  Mode Swasp
SGL Count 100/100 TDF SGL Count 100/100 TDF
[11ax(HE20)-Chain 0-CH100 @1Pk View ']]a}i[)-EE[l)-(‘haln 1-CH100 @ 1Pk View
Mi[1] 5.66 dBm| Mi[1] 8.57 dBm|
5.5067170 GHZ| - M1 5.5067170 GHz|
1od Mm -20.20 dam| |[f *° M\\ -17.72 dbm)|
5.5112270 GH: 5.5154020 GH.
0 SR N Al i 2
| \ J 1\\
M3
" L som40 ngf \"‘P ) 01 -17.630 dom—g— oA
D1 -20,340 dBnr - ¥
i M% b v *‘N\/{\
; hrgliad A Wl R uy
EDM N T A “\u-\..,\ "‘i}?«ﬂr %
R H |-+
50 df -50 of
-60 -60
70 -70
CF 5.5 GHz 2001 pts Span 60.0 MHz CF 5.5 GHZ 2001 pts Span 60.0 MHz
Marker Marker
Type | ref | Trc | X-valug 1 ¥-valug |__Function | Function Result || || _Type | ref | Trc | X-valug 1 y-value |__Function | Function Result |
1 1 5.508717 GHz 5.66 dem M1 1 5.506717 GHz 5.37 dbm
pz| mM3| 1 -22,454 MHz 0.07 da p2| M3 1 -29,452 MHz -0.48 d8
M3 1 5.511227 GH2 -20.29 dém M3 1 5.515402 GH2 -17.72 dBm
802.11ax(HEZ20), CH116, Chain 0 802.11ax(HEZ20), CH116, Chain 1
Spectrum ] =||[ spectrum 11 -
Ref Lavel 20.00 deém & RBW 300 kHz Ref Level 20.00 dBm & RBW =00 kHz
o att 30d8  SWT 2ms @ VBW S00kH:  Mode Sweep o att 30dB  SWT 2ms @ VBW SO0 kHz  Mode Swaep

SGL Count 200/200 TOF

[[1ax(HEZ0)-Chain O-CH116 @1k View [(1=x(HEZ0)-Chain 1-CH116 @ LFK View
mif1] 10.18 dBm) W mif1] 12.20 dBm|
ML 5.5037180 GHe| M 5.5788210 GHe|
10d 10 di P " L
TrCTTy -15.55 dBm| f Gl -16.21 dBm|
5.5071940 GHe| 5.6020000 GHe|
o 1‘ 0 i
!
-10
! | b o
D1 19820 de i Vi,
-20 dEm—WM el N
W Wl
40 -40
-50 df 50 d
50 -60
70 -70
GOF 5.58 GHz 2001 pts Span 60.0 MHz | |[[CF5.58 GHz 2001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 ¥-value |__Function | Function Result | |} _Type | Ref [ Tre | X-value 1 Y-value |__Function | Function Result |
M1 1 5.583718 GHz 10.18 dém M1 1 5.578831 GHz 12.20 dém
p2| w3 1 -37.013 MHz -2.50 d& p2| M3 1 -43.203 MHz 2.15 d8
M3 1 5.597194 GHz -15.55 dBm M3 1 5.602 GHz -16.21 dam
802.11ax(HEZ20), CH140, Chain 0 802.11ax(HEZ20), CH140, Chain 1
Spectrum ] == (s pectrum 1 o
Ref Level 15.00 dBm ® RBW 200 kHz Ref Level 15.00 dBm & RBW 200 kHz
o At 2508 SWT 2ms @ VBW 500 kHz  Made Swesp e att 2508 SWT 2ms @ VBW SO0 kHz  Mode Swesp
SGL Count 100/100 TOF SGL Count_100/100 ToF
[L13x(HEZ0)-Chain 0-CH14D @ 1Pk View |F2=5(FE20)-Chain 1-cH140 @ 1Pk view
Mi[1] 2.75 dBm| - Mi[1] 2.76 dBm|
od L s5.6989810 cHz| ||| *° ™ 5.6989510 GHy|
maf1] -22.94 dBm)| Maf1] -23.06 dBm)|
0 Fr CHI S . 5.7109570 GHz| |[| O }"W““ A, Inq a 5.7114340 GHz]
-10 J l -10
: / L
20 o -20
D1 -23.250 dBr fﬁ kY 2 01 -23.240 dby Fal L¥)
30 di o J\ﬂnmm .30 o] JIN S -
e VY I T AR
i ] [ row
=0 50
60 -60
70 di 70 of
0 -80
CF 5.7 GHz 2001 pts span 60.0 MHz | |[[cF 5.7 ohz 2001 pts Span 60.0 MHz
Marker Marker
Type | ref | Trc | X-valug 1 ¥-valug |__Function | Function Result || || _Type | ref | Trc | X-valug 1 y-value |__Function | Function Result |
W1 1 5.698581 GHz 2.75 dém M1 1 5.698951 GHz 2.76 dém
pz| mM3| 1 -21.681 MHz -0.07 d p2| M3 1 -23.108 MHz -0.15 dé
[EE} 1 5.710957 GHz -22.94 dBm M3 1 5.711434 GHz -23.06 dam

Underwriters Laboratories Taiwan Co., Ltd.
Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan

Telephone :+886-2-7737-3000
Facsimile (FAX) :+886-3-583-7948

Doc No: Form-ULID-004739 (DCS:17-EM-F0878) / 6.1
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Issued date
FCCID

: 4790738072-US-R1-VO
: 45 of 277

: 2023/7/12

: 2AWKZ-WM1431

802.11ax(HE?20), CH144, Chain 0 802.11ax(HE?20), CH144, Chain 1
Spectrum ] == (" s pectrum 1 o
Ref Level 20.00 dBm & RBW 300 khz Ref Level 20.00 dem ® RBW 300 kHz
ke Att 30 0B SWT 2ms @ VBW 500 kHz  Mode Sweep o Att 0 dE SWT 2ms & VBW 500 kHz  Mode Sweep
SGL Count 200/200 TDF SGL Count 200/200 TDF
[L13x(HEZD)-Chain O-CH144 @ 1Pk View |F2=5(FE20)-Chain 1-cH132 @ 1Pk view
Mi[1] 9.53 dBm| Mi[1] 9.92 dBm|
0 M1 s71sos10 chz| |l L 5.7180510 GHz|
" et ARt -17.01 dBm)| e me -16.76 dBm)|
N { ) \ 57363610 GHz| |f P | 5.7361900 GH|
/ \ | / W
- W 3 M3
e ,13é7n o A "‘W"}N o1 18780 dambl s e
o L W'WM =0 et L M
Wl ™ i
-0 -40
-50 -50
60d 60 d
-70 dam -70 dm:
CF 5.72 GHz 2001 pts Span 60.0 MHz | |[[cF5.72 GHz 2001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valug | Function | Function Result ||| _Type | Ref [ Tre | X-value | Y-value | Function | Function Result |
[ 1 5.718051 GHz 9.53 dam M1 1 5.718051 GHZ 9.92 dam
D2 M3 1 36,53 MHz 0.51 d& 02 M3 1 36.215 MHz 0,46 dB
M3 1 5.736461 GHz -17.01 dém M3 1 5.73619 GHz -16.76 dbm
04| M3 1 11,461 MH2 23.54 da o4 Mz 1 -11.18 MHZ 24,24 d8

Underwriters Laboratories Taiwan Co., Ltd.

Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan

Telephone :+886-2-7737-3000
Facsimile (FAX) :+886-3-583-7948
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Test report No.  : 4790738072-US-R1-V0
U|_ Solutions Page : 46 of 277
Issued date : 2023/7/12

FCC ID : 2AWKZ-WM1431
Fre 26dB BW (MH2) Limit
gt i (MHC;) Chain0 | Chainl | (MHz) | Result
38 5100 | 42.784 | 41876 | NI/A PASS
46 5230 | 65525 | 62988 | N/A PASS
54 5270 | 80132 | 85572 | N/A PASS
62 5310 | 44.87 | 43403 | N/A PASS
102 5510 | 42.666 | 4226 N/A PASS
110 5550 | 84.697 | 96.635 | N/A PASS
134 5670 | 43.733 | 77144 | N/A PASS
802.11ax(HE40)| 142
Uitz 5710 | 58025 | 62767 | N/ PASS
142
(U-NII-
s | 5710 | 92635 | 96991 | N/A PASS
3)
142 5710 3371 | 34224 | NIA PASS
(U-NII-3) : '

Underwriters Laboratories Taiwan Co., Ltd.

Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan
Telephone :+886-2-7737-3000

Facsimile (FAX) :+886-3-583-7948 Doc No: Form-ULID-004739 (DCS:17-EM-F0878) / 6.1
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Test report No.
Page

Issued date
FCCID

802.11ax(HE40), CH38, Chain 0

802.11ax(HE40), CH38, Chain 1

Spectrum ] == (s pectrum 1 o
Ref Leval 15.00 cem = RBW 500 khz Ref Level 15.00 dBm = RBW 500 iz
o att 2508 SWT 2ms @ VBW 1 MHz  Made Swasp s att 2508 SWT 2ms @ VBW 1MHz  Mode Swesp
SGL Count 1007100 TOF SGL Count 100/100 ToF
[[1an(HE40)-Chain 0-CH3E @1PK View |F2=xCrE=0)-chain 1-Chzs @ 1Pk view
MI[1] 1.42 dBm| - MI[1] 3.79 dem}
o e 5.1943180 cHe| |[| 1© W1 5.1943180 GHz,
maf1] -24.49 dim| a1, -22.52 deim|
o (yv W "\J“*’“"’M 5.2121560 GHz| |[f l‘"m‘ dida 'j""vﬂ a 5.2112720 GHz,
10 | a0
20 { \. -20 u,’ 2
of b D1 -22.210 dey
1 -24.560 f %
304 ,o”‘ 30 d t
spda™ N.. , . iy ‘v\w“wuu .;
b S . vy i AR " " =
0 50
50 -60
70 4 70 d
&0 -80
CF 5.19 GHz 2001 pts Span 120.0 MHz | (| CF 5.19 GHz 2001 pts Span 120.0 MHz
Marker Marker
Type | ref | Trc | X-valug 1 ¥-valug |__Function | Function Result || || _Type | ref | Trc | X-valug 1 y-value |__Function | Function Result |
OR 1 5.194316 GHz 1.42 dbm M1 1 5194318 GHz 3.79 dém
o2l M3 1 -42.764 MHz -0.16 d8 D2 M3 1 -41.876 MHz -1.03 dB
[2E] 1 5.212156 GHz -24.49 dBm M3 1 5211272 GHz -22.32 dem
802.11ax(HE40), CH46, Chain 0 802.11ax(HE40), CH46, Chain 1
Spectrum ] =||[ spectrum 1 -
Ref Level 25.00 dém & RBW 500 khz Ref Level 25.00 dem & RBW 500 kriz
o ate ISd8 SWT 2ms @ VBW  1MH:  Mode Swaep o att I5dE SWT 2ms @ VBW LMHZ  Mode Sweep
SGL Count 1007100 TOF SGL Count 100/100 ToF

(1a%(HE40)-Chain O-CH4G @ 1FK View [1124(HESD)-Chain 1-CH46 @ 1Fk View
_‘ mi[1] 10.51 dBm) P mi[1] 10.23 dem)|
“ 5.2391150 cHe| || © 5.2391750 GHz,
Mag1] -15.51 dBm)| ”‘ljvmu] -16.03 dBm)|
m i 5.2656180 GHe| (|| 10 5.2657930 GHz|
. J \ D J |
10 - -10
1 15,490 dbur LA W 01 15770 cemes DR A Wepn
204 arni t “a’W‘v\‘A 20 0l i i Wl “‘W
Wm ﬂM )w"m |
] | [
40 -40
-50 -50
-60 dB 60 o
70 70
CF 5.23 GHz 2001 pis Span 120.0 MHz | (| F 5.23 GHz 2001 pts Span 120.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 ¥-value |__Function | Function Result | |} _Type | Ref [ Tre | X-value 1 Y-value |__Function | Function Result |
L 1 5.239115 GHz 10.51 dam M1 1 §.239175 GHz 10.23 dém
p2| m3| 1 -65,525 MHz 0.18 d8 p2| M3 1 -62.388 MHz 0,53 dB
M3 1 5.265818 GHz -15.51 dem M3 1 5.265793 GHz -16.03 dém
802.11ax(HE40), CH54, Chain 0 802.11ax(HE40), CH54, Chain 1
Spectrum ] == (s pectrum 1 o
Ref Level 25.00 dem @ RBW L MHz Ref Level 25,00 dém © RBW 1 MHz
o At 3508 SWT 2ms @ VBW 1 MHz  Mode Swesp e att 358 SWT 2ms @ VBW 1MHz  Mode Sweep
SGL Count 200/200 TOF SGL Count 200/200 TOF
[1155(HE40)-Chain 0-CHE< @1PK View |F355FE=D)-Chan 1-CHs2 @ 1Pk view
Mi[1] 14.23 dBm) » Mi[1] 14.85 dém)|
nd T 5.2518290 aHz| ||| 7 ™I 5.2519490 GH|
) VO P, -11.98 dBm| T [T P -14.02 dBm)|
g el i
10 5.3122620 GHe| ||| 10 ‘( 5.3155090 GH|
o 0
10 dBm—t 02 1. Wi 1 M3 10 dem] Lk vl Tt g i
D1 -i1.720 dEmPRr g ¥ 01 15350 "“ﬁﬁ‘,
-20 dirt W %
M -30
a0 -40
50 -50
60 d -60 d
70 70
CF 5.27 GHz 2001 pts Span 120.0 MHz | (| CF 5.27 GHz 2001 pts Span 120.0 MHz
Marker Marker
Type | ref | Trc | X-valug 1 ¥-valug |__Function | Function Result || || _Type | ref | Trc | X-valug 1 y-value |__Function | Function Result |
W1 1 5.251825 GHz 14.23 dBm M1 1 5.251949 GHz 14.85 dBm
pz| M3 1 -60,132 MHz 0.42 dB D2 M3 1 -85.572 MHz 2,40 dB
[XE) 1 5.312262 GHz -11.98 dam M3 1 5.315509 GHz -14.02 dBm

Underwriters Laboratories Taiwan Co., Ltd.
Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan

Telephone :+886-2-7737-3000
Facsimile (FAX) :+886-3-583-7948
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Test report No.
Page

Issued date
FCCID

802.11ax(HE40), CH62, Chain 0 802.11ax(HE40), CH62, Chain 1
Spectrum ] == (s pectrum 1 o
Ref Level 15.00 dBm ® RBW 500 kHz Ref Level 15.00 dBm © RBW 500 kHz
ke att 2508 SWT 2ms @ VBW 1MHz Mode Swasp s Att 25d8  SWT 2ms @ VBW 1MHz Mode Swesp
SGL Count 100/100 TDF SGL Count 100/100 TDF
[11ax(HE40)-Chain 0-CHE2 @1Pk View ']]ax[)-E4[I)-(‘haln 1-CHE2 @ 1Pk View
Mi[1] 1.6 dBm| - Mi[1] 4.42 dBm|
od L 5.3266720 aHz| ||| *° M1 5.3264920 GHy|
Maf1. -24.26 dBm| s g MaLL, -21.08 dBm)|
o o e ot
J,,,-,_A ey WW 5.3337050 GHz| }| 5.3314290 GHz|
-10 J \ -10
l o %
20 7 20 BBM—01 o1 sgn o a L :
D1 24,310 b Y " '
~30 d If 30 d
. s Mo Y. " .
b e AR ¥ aga gl Ton e | “ i 3
80 -50
60 -60
70 d -70 d
80 -80
CF 5.31 GHz 2001 pts Span 120.0 MHz CF 5.31 GHZz 2001 pts Span 120.0 MHz
Marker Marker
Type | ref | Trc | X-valug 1 ¥-valug |__Function | Function Result || || _Type | ref | Trc | X-valug 1 y-value |__Function | Function Result |
W1 1 5.326672 GHz 1.69 dém M1 1 5326492 GHz .42 dem
pz| mM3| 1 44,67 MHz -0.16 da p2| M3 1 -43.403 MHz -0.29 dé
M3 1 5.333705 GH2 -24.26 dém M3 1 5.331429 GH2 -21.08 dBm
802.11ax(HE40), CH102, Chain 0 802.11ax(HE40), CH102, Chain 1
Spectrum ] =||[ spectrum 1 -
Ref Lavel 15.00 deém & RBW 500 kHz Ref Level 15.00 dBm & RBW =00 kHz
o Att 2508 SWT 2ms @ VBW 1 MHz  Mode Sweep o At 25d8  SWT 2ms @ YBW 1MHZ  Mode Sweep
SGL Count 100/100 TOF SGL Count 100/100 ToF
[[1ax(HE4D)-Chain O-CHIDZ @1Fk View [(1=x(HE4D)-Chain 1-CH10Z @ 1Pk View
~ Mi[1] 3.58 dBm)| » Mi[1] 3.56 dBm)|
w G 5.4942880 cHe| || © WL 5.49420880 GHe|
™Ma[1 -22.55 dBm| ™Ma[1 -22.04 dBmj
4 s I p 10 TSI PR .5
o fn Giman s eetl \l s5.5318880 GHe| (|| © ’ ko R Lol 5.5314070 GHz]
-10 10
J \ J \o
D1 22,420 der ;- .‘l‘ D1 -22.440 df £ :‘\
e A o WM i "WW@
IRITR. “"\WWF ALl b AP ot gl
i s v e l| |
=0 50
-60 -60
-70 dby -70
-B0 -80
GOF 5.51 GHz 2001 pts Span 120.0 MHz | (| CF 5.51 GHz 2001 pts Span 120.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 ¥-value |__Function | Function Result | |} _Type | Ref [ Tre | X-value 1 Y-value |__Function | Function Result |
L 1 5.434288 GHz 3.58 dém M1 1 5.494208 GHz 3.56 dem
D2 M3 1 -42.666 MHz 0.81 d8 D2 M3 1 -42.26 MHz -0.32 dB
M3 1 5.531698 GHz -22.55 dBm M3 1 5.531497 GHz -22.04 dBm
802.11ax(HE40), CH110, Chain 0 802.11ax(HE40), CH110, Chain 1
Spectrum ] == (s pectrum 1 o
Ref Level 25.00 dBm ® RBW 1 MHz Ref Level 25.00 dem © RBW 1 MHz
o At 3508 SWT 2ms @ VBW 1MHz Mode Swesp o Att 35dE SWT 2ms @ VBW 1MHz  Mode Sweep
SGL Count 200/200 TDF SGL Count 200/200 TDF
[11ax(HE40)-Chain 0-CH110 @1Pk View ']]ax[)-E4[I)-(‘haln 1-CH110 @ 1Pk View
Mi[1] 13.83 dbm) - Mi[1] 13.83 dBm)|
nd ™ML 5.5342280 aHz| ||| *° 1 5.5565970 GH|
b TS | -12.96 dBm)| st s b, -14.71 dBm)|
o f 5.5007730 cHz| | (| 10 / 5.5091610 GHe|
o 0 }
10 o ol "‘M& 13 _10 dem N g
DL 12,170 B W_l “12.170 dey ‘
o WW A S
-0 -30
-ap -40
S0 -50
-60 d -60 d
70 70
CF 5.55 GHz 2001 pts Span 120.0 MHz CF 5.55 GHZ 2001 pts Span 120.0 MHz
Marker Marker
Type | ref | Trc | X-valug 1 ¥-valug |__Function | Function Result || || _Type | ref | Trc | X-valug 1 y-value |__Function | Function Result |
W1 1 5.534228 GHz 13.83 dém M1 1 5.556597 GHz 13.83 dém
pz| mM3| 1 -64.687 MHz 0.26 da p2| M3 1 -96.635 MHz 0.26 db
M3 1 5.590773 GH2 -12.36 dem M3 1 5.599161 GH2 -14.71 dBm

Underwriters Laboratories Taiwan Co., Ltd.
Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan

Telephone :+886-2-7737-3000
Facsimile (FAX) :+886-3-583-7948
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: 49 of 277
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: 2AWKZ-WM1431

802.11ax(HE40), CH134, Chain 0 802.11ax(HE40), CH134, Chain 1
Spectrum ] == (s pectrum 1 o
Ref Level 20.00 dBm ® RBW 500 kHz Ref Level 20.00 dem = RBW 1 Mhz
o At 08 SWT 2ms @ VBW 1MHz  Made Swasp o att 0dE SWT 2ms @ VBW 1MHz  Mode Swesp
SGL Count 100/100 TDF SGL Count 100/100 TDF
[11ax(HE40)-Chain 0-CH134 @1Pk View ']]a}i[)-E4[l)-(‘haln 1-CH134 @ 1Pk View
Mi[1] 6.6 dBm| FTE] 10.80 dBm|
104 M 5.6694000 GHZ| 104 ! 5.6814540 GHz|
Maf1) -19.41 dBm)| -15.93 dBm)|
W‘I 5.6930250 GHz| 'i‘w ,\wr\"{ 5.7110690 GHz|
° ™ 1 D | \
10 -10
DJ \Qﬂ' D1 -19 20&%:._-‘,“«, ," lon ‘."u‘w "'"m‘ihn.
D1 -19,310 20 Pl u
W P S, M,
W ANNE o oL
,EDMW ri -3
hitesa P
-0 -40
50 df -50 of
60 -60
70 -70
CF 5.67 GHz 2001 pts Span 120.0 MHz CF 5.67 GHZz 2001 pts Span 120.0 MHz
Marker Marker
Type | Ref | Trc | X-value 1 v-value | Function | Function Result || || _Type | ref | Trc | X-value 1 v-value | Function | Function Result |
M1 1 5.6694 GHz £.69 dBm M1 1 5.681454 GHz 10.80 dBém
pz| mM3| 1 43,733 MHz 0.31da p2| M3 1 -77.144 MHz 0,28 db
M3 1 5.693025 GH2 -19.41 dém M3 1 5.711069 GHz -15.93 dBm
802.11ax(HE40), CH142, Chain 0 802.11ax(HE40), CH142, Chain 1
Spectrum ] =||[ spectrum 11 -
Ref Lavel 25.00 deém & RBW 1 MHz Ref Level 25.00 dBm & RBW 1 MHz
o att 35d8  SWT 2ms @ VBW LMHz  Mode Sweep o att 35 d8 SWT 2ms @ VBW 1 MHz  Mode Sweep
SGL Count 200/200 TOF SGL Count 200/200 ToF
[[1ax(HE4D)-Chain O-CHI42 @1Fk View [(1=x(HE4D)-Chain 1-CH142 @ 1Pk View
o Mi[1] 1357 dam| |7 Mi[1] 13.34 dBm)|
G 5.6919490 GHe| ML 5.7017840 GHe|
0 b PR S 1263 demf | b 1 s -15.44 dBm)|
f 5.7587100 GHe| j 5.7592240 GHe|
od 0 |
- e \“MM_ A 3 10 b ) st ""NM N
D 12430 derm T Ve ﬂgﬂ;ia.ﬁsn aBm “lifhert
Mo e sl
-30
40 -40
-50 -50
0 -50
70 =70
CF 5.71 GHz 2001 pts 8pan 120.0 MHz CF 5.71 GHz 2001 pts Span 120.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function Function Result Type | Ref | Tre | X-value | v-value |__Function Function Result
ML 5.691945 GHz 13.57 dem M1 1 5701734 GHz 13.34 dém
02| M3 1 -92 635 MHz 0.46 d8 02| M3 1 -66.991 MHz 0.27 db
M3 1 5.75871 GHz -12.63 dBm M3 1 5.759224 GHz -15.44 d8m
D4 M3 1 -33.71 MHz 22.74 dB D4 M3 1 -34.224 MHz 26,00 d8

Underwriters Laboratories Taiwan Co., Ltd.

Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan

Telephone :+886-2-7737-3000
Facsimile (FAX) :+886-3-583-7948
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Test report No.  : 4790738072-US-R1-V0
U|_ Solutions Page : 50 of 277
Issued date : 2023/7/12

FCCID : 2AWKZ-WM1431
Freq 26dB BW (MHz) Limit
gt i (MHz) | Chain0 | Chainl | (MHz) | Result
42 5210 | 82447 | 81885 | NI/A PASS
58 5200 | 84.754 | 84.194 | N/A PASS
106 5530 | 83.626 | 82409 | NI/A PASS
122 5610 | 98.306 | 147.104 | N/A PASS
(u-éfﬁz o 56% | 132364 | 136640 | NI PASS
802 11ax(HES0) (L1

(UNH- ) oe0 | 104647 | 206786 | N/A PASS

2C+U-NII- ' '

3)

138 5690 | 62.283 | 70.137 N/A PASS

(U-NI1-3) : :

Underwriters Laboratories Taiwan Co., Ltd.

Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan
Telephone :+886-2-7737-3000

Facsimile (FAX) :+886-3-583-7948 Doc No: Form-ULID-004739 (DCS:17-EM-F0878) / 6.1
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2023/7/12
2AWKZ-WM1431

Test report No.
Page :
Issued date :
FCCID :

802.11ax(HEB80), CH42, Chain 0 802.11ax(HEB80), CH42, Chain 1
Spectrum ] == (s pectrum 1 b
Ref Leval 15.00 cem = REW LMz Ref Level 15.00 dBm = RBW 1 Mhz
o att 2508 SWT Zms @ VBW 2MHz  Mode Swesp o att 2506 SWT 2ms @ VBW 2 MHz  Mode Sweep
SGL Count 100/100 TDF SGL Count 100/100 TOF
[11ax(HEBO)-Chain 0-CH42 @1Pk View ']]ax[)-EEI])-(‘haln 1-CH42 @ 1Pk View
MI[1] 1.05 dBm| - MI[1] 3.21 dem}
10d " 5.208440 cHz| (|| 10 ™ 5.208440 GHe]
maf1] -25.94 diim| maf1] -22.68 dim|
od ‘JIJVW‘ nﬂ\mf'\‘uu’,;mju‘ TV 5.250289 GHz| ||| 0 ¢ r‘ o s I:{-.r M\n A \ 5.250693 GHz|
-10 ) \ -10 Z J
20 -20 of 3
D1 -24.050 derr D? NL D1 -22.790 dBnr ‘k
304 d L a0 a _
R AP o R v
-50 -50
60 -60
70 d -70 d
&0 -80
CF 5.21 GHz 2001 pts Span 240.0 MHz CF 5.21 GHz 2001 pts Span 240.0 MHz
Marker Marker
Type | ref | Trc | X-valug 1 ¥-valug |__Function | Function Result || || _Type | ref | Trc | X-valug 1 y-value |__Function | Function Result |
OR 1 5.2084% GHz 1.05 dbm M1 1 520844 Ghz 3.21 dBm
o2l M3 1 -82.447 MHz 072 d8 D2 M3 1 -61.685 MHz 0,14 dB
M3 1 5.250289 GHz -25.34 dBm M3 1 5.250693 GH2 -22.68 dBm
802.11ax(HE80), CH58, Chain 0 802.11ax(HE80), CH58, Chain 1
Spectrum ] =|[ spectrum 1 -
Ref Level 15.00 dBém & RBW 1 MHz Ref Level 15.00 dBm ® RBW 1 MHz
o Att 25d8  SWT 2ms @ VBW 2 Mz Mode Sweep b att 25d8  SWT 2ms @ VBW 2 MHz  Mode Sweep
SGL Count 1007100 TOF SGL Count 100/100 ToF
[[1a%(HEBD)-Chain 0-CHSE @1k View [{12+(HEE0)-Chain L-CHSE @ 1Pk view
_‘ M1[1] 2.77 dBm| P M1[1] 2.86 dBm)
o " 5287840 GHz| [|| © "] 5.287840 GHz|
y i LT, matu -23.32 dBm| y , .1 ma[1] -23.08 dBm|
o fku T I 5.301377 ake| ||| 0 J‘qu W PR 5.331885 GHz,
-10 l 10 ’l
20 20 3
D1 23,230 dB D%/ ‘1 D1 -23.140 dBrT ]ELJ '\
304 -30 d
b ity ol Mo TR TEROPRE ||| PR FoN e hy u-wv.‘f N AT "
=0 -50
-60 =60
-70 dBi 70 di
-BD -80
CF 5.20 GHz 2001 ps Span 240.0 MHz | (| CF 5.29 GHz 2001 pts Span 240.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 ¥-value |__Function | Function Result | |} _Type | Ref [ Tre | X-value 1 Y-value |__Function | Function Result |
1 1 5.29784 GHz 2.77 dbm M1 1 5.2a784 Ghz 2.86 dBm
D2 M3 1 -84.754 MHz -0.78 d8 D2 M3 1 -B84.104 MHz -0.87 dB
M3 1 5.331377 GHz -23.32 d&m M3 1 5.331885 GHz -23.08 dam
802.11ax(HE80), CH106, Chain 0 802.11ax(HE80), CH106, Chain 1
Spectrum ] == (s pectrum 1 b
Ref Leval 15.00 cem = RBW 1 Mhz Ref Level 15.00 dBm = RBW 1 Mhz
o att 2508 SWT 2ms @ VBW 2 Wiz Moda Swesp o att 2506 SWT 2ms @ VBW 2 MHz  Mode Sweep
SGL Count 100/100 TDF SGL Count 100/100 TOF
[11ax(HEBO)-Chain 0-CH106 @1Pk View ']]ax[)-EEI])-(‘haln 1-CH106 @ 1Pk View
MI[1] 1.64 dBm| - MI[1] 2.74 dem}
10d s.551110 cHz| [[| 10 M1 5.551110 GHe
(11 -24.82 dBm| A\ o man -23.92 deim|
0 o ATty g 5.570297 GHz| ||| O r & Tt ! 5.571035 GHz|
-10 ]l l -10 j l
20 - 20 —
[ yd ¥
e — : e, ; 3
~30 d -30 d
it Mobtor, " ,MWW kL Poein bt ot o
[Fiabismrohbobiivia s Y ettt |l Vit et
-50 -50
60 -60
70 d -70 d
&0 -80
CF 5.53 GHz 2001 pts Span 240.0 MHz CF 5.53 GHz 2001 pts Span 240.0 MHz
Marker Marker
Type | Ref | Trc X-valua ¥-value Function Function Result Type | Ref | Tre X-value Y-value Function Function Result
Jype
OR 1 5.55111 GHz 1.64 dbm M1 1 555111 GHz 2.74 dBm
o2l M3 1 -83.626 MHz 0.52 da D2 M3 1 -62.408 MHz -0.06 dB
M3 1 5.570297 GHz -24.82 dBm M3 1 5.571035 GHz -23.32 dBm
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802.11ax(HE80), CH122, Chain 0

802.11ax(HE80), CH122, Chain 1

SGL Count 200/200 TOF
11ax(HEED)-Chain 0-CH13E @ 1Pk View

Spectrum ] == (s pectrum 1 o
Ref Level 20.00 dBm & RBW 1 Mhz Ref Level 20.00 dem ® RBW 1 MHz
o At 08 SWT 2ms @ VBW 2 MKz Moda Swesp o att 0dE SWT 2ms @ VBW 2 MHz  Mode Sweep
SGL Count 200/200 TOF SGL Count 200/200 ToF
[L13x(HEBD)-Chain 0-CH122 @ 1Pk View |2=5(FEED)-Chain 1-CH122 @ 1Pk view
Mi[1] 9.49 dBm| Mi[1] 9.05 dBm|
M1 5.572340 GHz| y M1 5.580850 GHz|
e A & ~16.39 dom| | *© F¥) AR PR STy -10.66 dim
5.659814 GHz| ™ e 5.690666 GHz|
° | | D ] \
10 -10
3
o .
1 -16.510 dBnr "‘l l{_ﬁ* D1 ,lﬁlgsuW‘F B‘WM o M3
20 W g 20
an -a0
-50 df -50
60 60
70 70
CF 5.61 GHz 2001 pts Span 240.0 MHz | (|| cF 5.61 GHz 2001 pts Span 240.0 MHz
Marker Marker
Type | ref | Trc | X-valug 1 ¥-valug |__Function | Function Result || || _Type | ref | Trc | X-valug 1 y-value |__Function | Function Result |
W1 1 5.57234 GHz 5.49 dbm M1 1 5.58085 GHz .05 dem
pz| mM3| 1 -98,306 MHz 0.19 da p2| M3 1 -147.104 MHz 0,48 db
[EE} 1 5.659814 GH2 -16.39 dam M3 1 5.690666 GHZ -18.66 dam
802.11ax(HE80), CH138, Chain 0 802.11ax(HE80), CH138, Chain 1
Spectrum ] =||[ spectrum 1 -
Ref Level 25.00 dBm ® RBW 2 MRz Ref Lovel 25.00 dBin  RBW 2 MHz
o att 35d8  SWT 2ms @ VBW 2 MHz  Mode Sweep o Att 15dB SWT 2ms @ VBW 2 MHz

SGL Count 200/200 TOF

Mode Sweep

[(1=x(HEED)-Chain 1-CH130 @ 1Pk View
o Mi[1] 14.07 dBm)| i Mi[1] 14.40 dBm)|
M1 5.716630 GHe| ML 5.716870 GHe|
; PP L -12.80 dBm) P MM‘“WIIL% -12.72 dBm|
o f \ 5.787283 GHe| ||| © I( \ 5.795137 GHz|
o ‘.J Thal ' o ! b
PP RO P 3 . | s O
WD[ ~11,930 dr Ty D1 -11.600 dBn
i i
-30 30
40 -40
-50 -50
50 -50
70 70
CF 5.69 GHz 2001 pts Span 240.0 MHz CF 5.69 GHz 2001 pts Span 240.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function Function Result Type | Ref | Tre | X-value | v-value |__Function Function Result
ML 1 5.71663 GHz 14.07 dBm M1 1 571887 GHz 14.40 dém
02| M3 1 194,647 MHz 1.86 d8 02| M3 1 206.786 MHz 131 08
M3 1 5.787283 GHz -12.80 dBm M3 1 5.795137 GHz -12.72 dBm
D4 M3 1 -62,283 MHz 23.52 da D4 M3 1 -70.137 MHz 23,57 0B
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Freq 26dB BW (MHz) Limit
il CH | (MHz) [ Chain0 | Chain1 | (MHz) | Resul
50
802.11ax(HE160)| (U-NII-1) 5250 166.513 | 163.236 N/A PASS
114 5570 167.424 | 165.843 N/A PASS
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802.11ax(HE160), CH50, Chain 0

802.11ax(HE160), CH50, Chain 1

Spectrum ]

Ref Level 15.00 dBm
ke Att 2508 SWT 2ms @ VBW

=)

@ RBW 2 MHz

5MHz  Mode Sweep

Spectrum 1

Ref Level 15.00 dBm

=]

® RBW 2 MHz

Ref Level 15.00 dBm & RBW 2 MHz

e Att 2506 SWT 2ms @ VBW &MHz  Mode Swesp
SGL Count 100/100 TDF SGL Count 100/100 TDF
[11ax(HE160)-Chain 0-CHSD @1Pk View ']]ax[)-ElE[I I-Chain 1-CHS0 @ 1Pk View
nd Mi[1] a0 dbm| || " Mi[1] 2.61 dBm|
1 5.268470 GHZ| M1 5.268710 GHz|
Y maf1] -24.96 dom| | J . maj] -23.87 dbm)|
od l.»w« ARl 5.333364 cHz| (|| © J‘f’V' 5.331996 GHZ]
-10 I -10 I ’l
-20 dl -L -20
1 -24.200 ?‘f ‘i D1 -23.190 d nf *l'!
~30 d -30 d )
J | TR, PO b TR N ol Lkt ey SRR RYR Ll
W i 4 y f AN
a0 -40
-50 -50
50 -50
70 -70
-0 -80
CF 5.25 GHz 2001 pts Span 460.0 MHz | (|| ¢F 5.25 GHz 2001 pts Span 480.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valug | Function | Function Result ||| _Type | Ref [ Tre | X-value | Y-value | Function | Function Result |
[ 5.26847 GHZ 1.80 dBm M1 1 5.26871 GHZ 2.81 dam
D2 M3 1 -166.513 MHz 0.31 d& 02 M3 1 -163.236 MHz -2.18 dB
M3 1 5.333364 GHz -24.96 dBm M3 1 5.33199 GHz -23.67 dém
04| M3 1 -83,364 MH2 19.78 da o4 Mz 1 -B81,005 MH2 20,24 d8
802.11ax(HE160), CH114, Chain 0 802.11ax(HE160), CH114, Chain 1
Spectrum ] =|[ spectrum 1

(=]

Ref Level 15.00 dém & RBW 2 MHz

o att 2508 SWT 2ms @ VBW 5MHz  Mode Sweep o Att 25d8  SWT 2ms @ VBW 5 MHz  Mode Sweep
SGL Count 100/100 TOF SGL Count 100/100 ToF
[[1ax(HE160)-Chain 0-CH114 @ 1PK View [(15%(HE1B0) Chain 1-CH114 @ 1FK View
~ Mi[1] 1.14 dBm)| » Mi[1] 1.61 dBm)|
w ™ s.578160 GHe| [ *° 5.622530 GHz,
) ¥ maf1] -25.89 dBm)| y 1 -23.88 dBm)|
o er AT T P 5.654324 GHz ||| © )dwvv Gk ey 5.653584 GHz|
-10 , ]‘ -10 J L
-20 -20
5 H
D1 -24.860 dBrm z LE 01 -24.390 dey ?k 12
04 Fi 3 .30 df . FV
L TORREYIT IR o Tl AR b YT i n T T e T
an -40
=0 50
-60 -60
-70 dam -70 dm
-B0 -80
GOF 5.57 GHz 2001 pts Span 460.0 MHz | ([ CF 5.57 GHz 2001 pts Span 480.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 ¥-value |__Function | Function Result | |} _Type | Ref [ Tre | X-value 1 Y-value |__Function | Function Result |
M1 1 5.57816 GHz 1.14 dém M1 1 5.62263 GHz 1.61 dom
D2 M3 1 -167.424 MHz 1.53 dB D2 M3 1 -165.843 MHz -0.96 dB
M3 1 5.654324 GHz -25.89 dBm M3 1 5.653584 GHz -23.68 dBm
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9.3. Occupied Bandwidth

Test procedure

Set center frequency to the nominal EUT channel center frequency.

Video averaging is not permitted. Where practical, a sample detection and single sweep mode

shall be used. Otherwise, peak detection and max hold mode (until the trace stabilizes) shall be

Use the 99% power bandwidth function of the instrument (if available).
If the instrument does not have a 99% power bandwidth function, the trace data points are

recovered and directly summed in power units. The recovered amplitude data points, beginning
at the lowest frequency, are placed in a running sum until 0.5% of the total is reached; that
frequency is recorded as the lower frequency. The process is repeated until 99.5% of the total is
reached; that frequency is recorded as the upper frequency. The 99% occupied bandwidth is the

a.
b. Setspan = 1.5 times to 5.0 times the OBW.
c. Set RBW = 1% to 5% of the OBW
d. Set VBW >3 x RBW
e.

used.
f.
g

difference between these two frequencies.
Test Setup

EUT

Attenuator |

Spectrum
Analyzer

The loss between RF output port of the EUT and the input port of the Spectrum Analyzer has been

taken into consideration.
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FCC ID - 2AWKZ-WM1431
Test Data
Fre OBW (MHz) Limit

il o (MHC;) Chain0 | Chanl | (MHz) | Result
36 5180 17.992 17.969 N/A PASS
44 5220 18.831 19.039 N/A PASS
48 5240 20.526 18.87 N/A PASS
52 5260 20.447 21.002 N/A PASS
60 5300 20.955 19.125 N/A PASS
64 5320 17.969 17.676 N/A PASS
100 5500 18.185 18.975 N/A PASS
116 5580 21.082 22.736 N/A PASS
140 5700 17.932 17.375 N/A PASS

144
802.11a (UNI2c)| 5720 14.327 14.248 N/A PASS

144

(U-NII-
sCaUNIL | 5720 18.795 18.566 N/A PASS
3)
144 5720 4.468 4.318 N/A PASS
(U-N11-3) ' '

149 5745 22.232 20.447 N/A PASS
157 5785 24.324 22.37 N/A PASS
165 5825 20.662 19.235 N/A PASS

Underwriters Laboratories Taiwan Co., Ltd.

Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan
Telephone :+886-2-7737-3000

Facsimile (FAX) :+886-3-583-7948 Doc No: Form-ULID-004739 (DCS:17-EM-F0878) / 6.1



U|_ Solutions

Test report No.
Page

Issued date
FCCID

: 4790738072-US-R1-VO
: 57 of 277

: 2023/7/12

: 2AWKZ-WM1431

802.11a, CH36, Chain 0

802.11a, CH36, Chain 1

|

Spectrum Spectrum 1
Ref Leval 25.00 cBm = RBW 500 khz Ref Level 25.00 dBm = RBW 500 iz
o att IS8 SWT 2ms  VBW 2 MHz  Made Swasp s att 3506 SWT 2ms  VBW 2MHz  Mods Swasp
SGL Count 200/200 TOF SGL Count 200/200 ToF
[f1a-Chain 0-CH36 @ 1Pk view |F25-Chain 1-Chs6 1Pk view
MI[1] 10.75 dBm - MI[1] 12.60 dBm|
20d s5.1825062 cHz| ||| 2° v 5.1831124 GHz|
ML oce Bw 17.901603418 MHz| Y Ocs B 17.869365602 MHz]
10 7 w0 RTTO e L5
T s \
B
o M o b
10 .Jr i 0 L My
W Ll
o m -30
40 -40
=0 -50
04 60
70 70
CF 5.18 GHz 2001 pts Span 44.77761 mHz | ||[GF 5.18 GHz 2001 pts Span 45.45727 MHz
Marker Marker
Type | ref | Trc | X-valug 1 ¥-valug |__Function | Function Result || || _Type | ref | Trc | X-valug 1 y-value |__Function | Function Result |
CR 51925962 GHz 10.75 dém M1 1 51831124 GHz 12,80 dém
T 1 5.171042 GHz -0.28 dém Oce Bw 17.921603416 MHz T1 1 5.171004 GHz -2.46 dém Oce Bw 17.968365602 MHz
12 1 5.1890405 GHz -3.05 dm T2 1 5.1889733 GHz -2.32 dem
802.11a, CH44, Chain 0 802.11a, CH44, Chain 1
Spectrum ] =||[ spectrum 1 -
Ref Level 25.00 dém & RBW 500 khz Ref Level 25.00 dem = RBW 500 kriz
o att 35d8 SWT 2ms  VBW 2MHz Made Sweep o att 35d6 SWT 2ms  VBW 2MHz  Mode Sweep
SGL Count 200/200 TOF SGL Count 200/200 ToF
[[1a-Chain 0-CH44 @ 1Pk Visw [[1a-Chain 1-CH4+ @1k view
- MI[1] 10.42 dBm - MI[1] 13.47 dBm)
“ 5.2177025 cHe| || © 1 5.2232064 GHe|
M1
. 11 ___ocwew 18 163168 mnel |ff o s L] Qe 19.038035272 MHZ]
; b ™ [ )
o 0 7 w"i
-10 f v“i‘“h 10 " .M Y
o Mo T
-20 dBm M W‘w -20,
i} “50
40 -40
50 -50
60 db -60 d
E 70
CF 5.22 GHz 2001 ps Span 49.97501 MHz | ||[CF 5.22 GHz 2001 pts Span 49.73513 MHz
Marker Marker
Type | Ref | Tre | X-value 1 ¥-value |__Function | Function Result | |} _Type | Ref [ Tre | X-value 1 Y-value |__Function | Function Result |
M1 1 5.2177025 GHz 10.42 dém M1 1 5.223206% GHz 13.47 dém
T 1 5.2106503 GHz -4.36 dém Oce Bw 18 B311631B8 MHz 1 1 5.2104556 GHz -5.17 dém Oce Bw 19.035035272 MHz
T2 1 5.2294305 GHz -5.47 dam T2 1 52294347 Gz -4.26 dam
802.11a, CH48, Chain 0 802.11a, CH48, Chain 1
Spectrum ] = | S pectrum 1 =
Ref Leval 25.00 cBm = RBW IMhz Ref Level 25.00 dBm = RBW 500 iz
o att IS8 SWT 2ms VBW 3MHz  Mode Swesp s att 3506 SWT 2ms  VBW 2MHz  Mods Swasp
SGL Count 200/200 TOF SGL Count 200/200 ToF
[f1a-Chain 0-CH4E @ 1Pk view |F25-Chain 1-Chae 1Pk view
MI[1] 14.08 dBm - MI[1] 12.01 dBm|
nd 1 5.2450306 aHz| ||| *° [T 5.2425395 GH|
© B s ar® Mol 20.526347466 Mz ||| g in Lo, 055 B 18.870483866 MHz]
. i N ; L/ Y
;. | IR 0 "
, Ko || ok
=0 “30
a0 -40
S0 -50
04 60
70 70
CF 5.24 GHz 2001 pts Span 50.33483 MHz | ||[GF 5.24 GHz 2001 pts Span 49.81509 MHz
Marker Marker
Type | ref | Trc | X-valug 1 ¥-valug |__Function | Function Result || || _Type | ref | Trc | X-valug 1 y-value |__Function | Function Result |
CR 1 5.2450306 GHz 14.08 dém M1 1 52425395 Gz 12.51 dém
T 1 5.2297871 GHz -1.85 dam Oce Bw 20,526347466 MHz T1 1 5.2305897 Gz -3.91 dém Oce Bw 18.870463868 MHz
12 1 5.2503135 GHz -0.10 derm T2 1 5.2494601 GHz -3.96 dem
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